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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
2.1049
3.1 26dB & 99% Bandwidth - Pass -
15.403(i)
Maximum Conducted <24 dBm
3.2 15.407(a) Pass -
Output Power (depend on band)
<11 dBm
3.3 15.407(a) Power Spectral Density Pass -
(depend on band)
<-17,-27 dBm Under limit
3.4 15.407(b) Unwanted Emissions (depend on band) Pass 4.60 dB at
& 15.209(a) 15960.000 MHz
Under limit
3.5 15.207 AC Conducted Emission 15.207(a) Pass 12.90 dB at
0.606 MHz
Within Operation
3.6 15.407(g) Frequency Stability Pass -
Band
Automatically Discontinue Discontinue
3.7 15.407(c) Pass -
Transmission Transmission
15.203 &
3.8 Antenna Requirement N/A Pass -
15.407(a)
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1 General Description
1.1 Applicant

HMD Gilobal Oy
Karaportti 2, 02610 Espoo, Finland

1.2 Manufacturer

HMD Gilobal Oy
Karaportti 2, 02610 Espoo, Finland

1.3 Feature of Equipment Under Test

GSM/WCDMAV/LTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GPS.
Product Specification subjective to this standard

WWAN: PIFA Antenna

WLAN: PIFA Antenna

Antenna Type Bluetooth: PIFA Antenna
GPS/Glonass/Beidou: Monopole Antenna
NFC: Loop Antenna

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW0007 under the FCC 2.948(e) by Mutual Recognition Agreement (MRA) in

FCC Test.

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1% Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site No.

Sporton Site No.

THO5-HY CO05-HY

Note: The test site comp

lies with ANSI C63.4 2014 requirement.

Test Site

SPORTON INTERNATIONAL INC.

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd Rd. Guishan Dist,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.

1.6 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC Part 15 Subpart E

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04
U FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

U FCC KDB 644545 D03 Guidance for IEEE 802 11ac New Rules v01

+ ANSI C63.10-2013

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Z plane) were recorded in this
report.

b. AC power line Conducted Emission was tested under maximum output power.
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2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
36 5180 44 5220
5150-5250 MHz 38" 5190 46° 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62° 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58* 5290
Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 P’ *
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110* 5550 140 5700
Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122" 5610 128 5640
Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT40.
2. The above Frequency and Channel in "# were 802.11ac VHT80.
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2.2 Test Mode

Final test mode of conducted test items and radiated spurious emissions are considering the
modulation and worse data rates as below table.

Single Antenna

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCS0
802.11n HT40 MCS0
802.11ac VHT20 MCS0
802.11ac VHT40 MCS0
802.11ac VHT80 MCS0
MIMO Antenna
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCS0
802.11n HT40 MCS0
802.11ac VHT20 MCS0
802.11ac VHT40 MCS0
802.11ac VHT80 MCS0

Test Cases
AC Conducted | Mode 1: LTE Band 4 Idle + Bluetooth Link + WLAN (5GHz) Link + Earphone +
Emission USB Cable (Charging from Adapter) + Camera (Front) + SIM 1
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch. # 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
SPORTON INTERNATIONAL INC. Page Number :90f32
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch-# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
Ch. # 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
M Middle - 110
H High 46 62 134
Straddle - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
Ch. # 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
M Middle 44 60 116
H High 48 64 140
Straddle - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
Ch. # 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 54 102
Middle - 110
H High 46 62 134
Straddle - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - -
M Middle 42 58 106
H High - 122
Straddle - 138
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2.3 Connection Diagram of Test System

System : BT
Simulator AP router Notebook GPS Station Esiiitiong

Power EUT

Source Notebook
Cradle Earphone iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Iltem [Equipment Trade Name |Model Name FCCID Data Cable |Power Cord

1. |System Simulator |Anritsu MT8820C N/A N/A Unshielded, 1.8 m
2. [Bluetooth Earphone|Sony Ericsson [MW600 PY7DDA-2029 N/A N/A

3. |WLANAP ASUS RT-AC66U MSQ-RTAC66U  [N/A Unshielded, 1.8 m

AC I/P:
4. [Notebook DELL Latitude E6320 Egria?::/mc ID: |N/A ggsgi/eFl)c.ied, 1am
QDS-BRCM1054 Shielded, 1.8 m

5. |SD Card SanDisk MicroSD HC FCC DoC N/A N/A

2.5 EUT Operation Test Setup

The RF test items, programmed RF utility, “QRCT” installed in the notebook make the EUT provide
functions like channel selection and power level for continuous transmitting and receiving signals.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : 2AJOTTA-1004

Page Number
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, U-NII procedures and limits were applied for operations in the frequency band
in accordance with FCC KDB 644545 D03.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o 0o~ 0D

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1MHz and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT
SPORTON INTERNATIONAL INC. Page Number : 13 of 32
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3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.

Maximum 26dB Bandwidth

&%

Ref 30 dBm

«Att 20 dB

*RBW 1 MHz
«VBW 3 MHz 0.96 dB

SWT 20 ms 84.160000000 MH

30 Offpet 281 aB e [
47 dBm
L2 0 cnz|EM
V=i
v
p1 am
B ,AMMM[%M,‘“
L1 / \
J \
oWy gbp
]
d; [ T fak Ji
-6
-70
Center 5.29 GHz 16 MHz/ Span 160 MHz
Date: 4.APR.2017 14:14:54

Maximum 99% Occupied Bandwidth

«RBW 1 MHz arker [T

«VBW 3 MHz

Ref 30 dBm ~Att 20 dB SWT 20 ms
30 Offfet 28[1 dB ho0o M
il
20 4 apy|EN
1o60poc -
-
1 il
== |
VL
L-10 \
|20 f ‘W
L-40
|-s0
-0
-70
Center 5.61 GHz 12 MHz/ span 120 MHz
Date: 4.APR.2017 14:23:54

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW.
For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission
bandwidth in megahertz.
For Straddle Channel, U-NII procedures and limits were applied for operations in the frequency band
in accordance with FCC KDB 644545 D03.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
3.2.3 Test Procedures
The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v01r04 for CDD modes.
Method PM (Measurement using an RF average power meter):
1.  Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty
factor, 10 log(1/x), where x is the duty cycle.
For straddle channel, the testing follows Method SA-3 (RMS detection with max hold) of FCC KDB
789033 D02 General UNII Test Procedures New Rules v01r04.
Compute power by integrating the spectrum across the 99% occupied bandwidth of the signal using
the instrument’s band power measurement function.
SPORTON INTERNATIONAL INC. Page Number : 15 0f 32
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3.2.4 Test Setup

For normal channel:

[

Attenuator
Power Meter i EUT
For straddle channel:
ele } o
Spectrum Analyzer EUT
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3.2.5 Test Result of Maximum Conducted Output Power

Please refer to Appendix A.

Maximum Straddle Channel Power

MIMO Ant. 1

NII-2C Band

DTS Band

B
N

Date: 7.APR.2017 20:50:10

Date: 7.APR.2017 20:50:20

MIMO Ant. 2

NII-2C Band DTS Band
[ =4 -
=
S~
Date: 7.APR.2017 20:49:19
Date: 7.APR.2017 20:49:40
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11dBm in any 1 megahertz band.
For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

For Straddle Channel, U-NII procedures and limits were applied for operations in the frequency band
in accordance with FCC KDB 644545 DO03.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
1. The testing follows Method SA-2 of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v01r04.

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW = 1 MHz.

Set VBW 2 3 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

4.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum

measurements of the individual outputs are all performed with the same span and number of

points, the spectrum value in the first spectral bin of output 1 is summed with that in the first

spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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3.3.4 Test Setup

e ]

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)

Dector: RMS RBW. 1.00 MHz Antl Factor: 0.26dB . ’
Trace: Average WBW: 3.00 MHz Ant2 Factor: 0.28dB

Ref: 20.00 dBm ATT: 20 dB seavon Las

-T04

G —
T -
808 ----
-85

54777 Antl Offset:25.10dB

MEKL: 9.493dB 777777

T [ [ [ A

Center:5.580GHz Span: 50.00MHz
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3.4 Unwanted Emissions Measurement

This

emis

section is to measure unwanted emissions through radiated measurement for band edge spurious

sions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1)

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5725MHz band: all emissions outside of the
5470-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

Unwanted spurious emissions fallen in restricted bands per FCC Part15.205 shall comply with the

general field strength limits set forth in § 15.209 as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=w MV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3
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(3) KDB789033 D02 v01r04 G)2)c)

(i) Sections 15.407(b)(1) to (b)(3) specify the unwanted emission limits for the U-NII-1 and
U-NII-2 bands. As specified, emissions above 1000 MHz that are outside of the restricted
bands are subject to a peak emission limit of -27 dBm/MHz.?

(i) Section 15.407(b)(4) specifies the unwanted emission limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are in terms of a
Peak detector. An alternative to the band emissions mask is specified in Section
15.407(b)(4)(ii). The alternative limits are based on the highest antenna gain specified in the
filing. There are also marketing and importation restrictions for the devices using the

alternative limit.*

Note 3: An out-of-band emission that complies with both the average and peak limits of Section
15.209 is not required to satisfy the -27 dBm/MHz peak emission limit.

Note 4: Only devices with antenna gains of 10 dBi or less may be approved using the emission
limits specified in Section 15.247(d) till March 2, 2018; all other devices operating in this band
must use the mask specified in Section 15.407(b)(4)(i).

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3 Test Procedures

1.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW = 120 kHz
VBW = 300 kHz
. Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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3.4.4 Test Setup

For radiated emissions below 30MHz

' : RX Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

Ant. feed
point D{ —
1“4m
S )
l EUT ;'4 3m —_—

.

Metal Full Soldered Ground Plane

(=P

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line per 15.31(0) was not reported.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement
3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1.  The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum

Hold Mode.
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3.5.4 Test Setup

8 Non-conductive table |
| I
! Rear of EUT to be flushed |
I with rear of table top T
I 1
| 1
I |
S 1
| le 1
| S - F} soemto
I | || ground
I ] plane
i 1
| |
| 2 1
| | G
| 1
I |
I 1
I I
I 1
| |
I |
| = I o
| 5 3c) 1 -
I P Bonded to horizontal 40 ¢ to vertical . 2
L7 ground plane reference plane [
R o s, RSSO TR s e e SERSRR T R S O T R e s e L
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Limit of Frequency Stability

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an emission
is maintained within the band of operation under all conditions of normal operation as specified in the

user’s manual.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures

1. To ensure emission at the band edge is maintained within the authorized band, those values shall
be measured by radiation emissions at upper and lower frequency points, and finally
compensated by frequency deviation as procedures below.

2. The EUT was operated at the maximum output power, and connected to the spectrum analyzer,
which is set to maximum hold function and peak detector. The peak value of the power envelope
was measured and noted. The upper and lower frequency points were respectively measured
relatively 10dB lower than the measured peak value.

3. The frequency deviation was calculated by adding the upper frequency point and the lower
frequency point divided by two. Those detailed values of frequency deviation are provided in table

below.

3.6.4 Test Setup

e ]

Spectrum Analyzer EUT
3.6.5 Test Result of Frequency Stability
Please refer to Appendix A.
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3.7 Automatically Discontinue Transmission

3.7.1 Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.7.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.7.3 Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.8 Antenna Requirements

3.8.1

3.8.2

3.8.3

Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

Antenna Gain
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for NanT < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gant is set equal to the antenna having the highest gain, i.e., F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant 1 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | -5.30 -4.90 -4.90 -2.09 0.00 0.00
Band Il -4.90 -4.70 -4.70 -1.79 0.00 0.00
Band Il -4.30 -4.30 -4.30 -1.29 0.00 0.00
Power limit reduction = Composite gain — 6dBi, ( min =0 )
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, ( min=0)
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4 List of Measuring Equipment

Calibrati
Instrument | Manufacturer | Model No. Serial No. |Characteristics a :);taelon Test Date Due Date Remark
Mar. 27, 2017 ~ Conducted
Power Meter | Anritsu ML2495A | 0932001 |300MHz~40GHz| Sep. 29,2016 | Sep. 28, 2017| ~ONeUCe
Apr. 08, 2017 (THO5-HY)
Mar. 27, 2017 ~ Conducted
Power Sensor | Anritsu MA2411B | 0846202 |300MHz~40GHz| Sep. 29,2016 | Sep. 28,2017 —onoucte
Apr. 08, 2017 (THO5-HY)
Spectrum Rohde & FSP40 100055 | OkHz-40GHz | Jul. 17,2016 | M2+ 272017~ ;) 16 pg17 | Conducted
Analyzer Schwarz Apr. 08, 2017 (THO5-HY)
Temperature Mar. 27, 2017 ~ Conducted
ESPEC SH-641 92013720 -40°C ~90 Sep. 01, 2016 Aug. 31, 2017
Chamber € =90 ) Sep Apr. 08,2017 | 9 (THO5-HY)
Programmable 1V~20V Mar. 27, 2017 ~ Conducted
GW Instek PSS-2005 EL890094 Oct. 11, 2016 Oct. 10, 2017
Power Supply nste 0.5A~5A ¢ Apr. 08,2017 | ~C (THO5-HY)
AC Power Conduction
hainTek APC-1000W N/A N/A N/A Mar. 27, 2017 N/A
Source ChainTe c ar. 27, 20 (CO05-HY)
EMI Test Rohde & Conduction
ESCI 7 100724 9kHz~7GH Aug. 30, 2016 | Mar. 27, 2017 |Aug. 29, 2017
Receiver Schwarz z z 19 ar 19 (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MH Nov. 29, 2016 | Mar. 27, 2017 |Nov. 28, 2017
Schwarz z z |V ar ov (CO05-HY)
Mar. 28, 2017 ~ Radiation
Amplifi SONOMA 310N 187312 9kHz~1GH Nov. 10, 2016 ’ Nov. 09, 2017
mpier zrilanz | Nov Apr. 05,2017 | " (03CH11-HY)
CBL 35414&AT-N Mar. 28, 2017 ~ Radiation
Bilog Ant TESE 30MHz~1GH Oct. 15, 2016 ’ Oct. 14, 2017
rog Antenna 9 |s111pan-606| 0602 zrianz | ve Apr. 05,2017 | ~° (03CH11-HY)
SCHWARZBE Mar. 28, 2017 ~ Radiation
H Ant BBHA 9120 D | 9120D-1326 | 1GHz ~ 18GHz | Oct. 07, 2016 ’ Oct. 06, 2017
orn Antenna CK ‘ G Apr. 05,2017 | ~C (03CH11-HY)
Rohde & Mar. 28, 2017 ~ Radiation
L Al HFH2-Z2 1004 kHz~30 MH . 20, 201 .19, 201
oop Antenna Schwarz 00488 9 kHz~30 MHz | Oct. 20, 2016 Apr. 05, 2017 Oct. 19, 2018 (03CH11-HY)
Mar. 28, 2017 ~ Radiation
P lifi Keysigh 17A MY5327 1GHz~26.5GHz | Nov. 10, 201 Nov. 2017
reamplifier eysight 830 53270080 1GHz~26.5GHz | Nov. 10, 2016 Apr. 05, 2017 ov. 09, 20 (03CH11-HY)
Spectrum Mar. 28, 2017 ~ Radiation
Keysight N9010A MY54200486| 10Hz ~ 44GH Oct. 12, 2016 Oct. 11, 2017
Analyzer eysig z e Apr. 05,2017 | ~° (03CH11-HY)
Mar. 28, 2017 ~ Radiation
A M EME AM-BS-4500-B N/A 1~4 N/A N/A
ntenna Mast C S-4500 / m / Apr. 05, 2017 / (03CH11-HY)
Mar. 28, 2017 ~ Radiation
Turn Tabl EME TT2 N/A ~ D N/A N/A
urn Table C 000 / 0~360 Degree / Apr. 05, 2017 / (03CH11-HY)
AMF-7D-0010 Mar. 28, 2017 ~ Radiation
Preamplifier MITE 1815698 1GHz~18GHz | Dec. 01, 2016 Nov. 30, 2017
P Q 1800-30-10P Apr. 05, 2017 (03CH11-HY)
JS44-1800400 Mar. 28, 2017 ~ Radiation
Preamplifier MITE 1840917 |18GHz ~ 40GHz| Jun. 14, 2016 Jun. 13, 2017
P Q 0-33-8P Apr. 05, 2017 (03CH11-HY)
SHF-EHF Horn| SCHWARZBE BBHA 9170 BBHA917058 18GHz- 40GHz | Nov. 08, 2016 Mar. 28, 2017 ~ Nov. 07, 2017 Radiation
Antenna CK 4 Apr. 05, 2017 (03CH11-HY)
EMI Test 20Hz t Mar. 28, 2017 ~ Radiati
©s Agilent | N9O3BA(MXE) |MY53290053 29 | Jan. 12,2017 | Jan. 11, 201 | ooaton
Receiver 26.5GHz Apr. 05, 2017 (03CH11-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2.7
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 5.0
of 95% (U = 2Uc(y)) ’

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.
of 95% (U = 2Uc(y)) )
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Appendix A. Conducted Test Results
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR712102E

Band |
. IC 99% IC 99%
Data Freq. Bar?c?vfi,dth BaZn%\?viEijth BandWiqth Bandwidth
Mod. Rate NTY{ CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2
11a |6Mbps| 2 36 5180 | 17.50 | 17.55 | 24.30 | 25.50 - 22.43
11a [6Mbps| 2| 44 | 5220 | 17.40 [ 17.50 | 25.20 | 26.10 - 22.41
11a |6Mbps| 2| 48 5240 | 17.30 | 17.60 | 23.90 | 26.50 - 22.38
HT20 [MCSO| 2| 36 | 5180 | 18.70 | 18.55 | 25.50 | 26.20 - 22.68
HT20 | MCSO| 2 | 44 5220 | 18.45 | 18.80 | 25.30 | 29.50 - 22.66
HT20 [MCS0| 2| 48 [ 5240 [ 18.70 | 18.65 | 26.20 | 27.70 - 22.71
HT40 | MCSO| 2 38 5190 | 36.50 | 36.70 | 41.94 | 42.66 - 23.01
HT40 [MCSO| 2| 46 | 5230 | 36.60 | 36.60 | 41.94 [ 41.94 - 23.01
VHT80| MCS0| 2| 42 5210 | 75.72 | 75.96 | 83.52 | 83.20 - 23.01

A-2 of 14



TEST RESULTS DATA

Average Power Table

Report Number : FR712102E

FCC Band |
Duty Average FCC

Data R Factor Conducted Conduc?ec.i DQ .

Mod. Rate NTY CH. (MH2) (dB) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant1 | Ant2 | Ant1 [ Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2

11a [6Mbps| 1 36 5180 | 0.22 0.24 | 16.90 | 16.84 24.00 | 24.00 | -5.30 | -4.90 Pass
11a |6Mbps| 1 44 | 5220 | 0.22 | 0.24 | 16.77 | 16.76 24.00 | 24.00 | -5.30 | -4.90 Pass
11a [6Mbps| 1 48 5240 | 0.22 0.24 | 16.74 | 16.74 24.00 | 24.00 | -5.30 | -4.90 Pass
HT20 [ MCSO| 1 36 | 5180 | 026 | 0.26 | 16.77 | 16.74 24.00 | 24.00 | -5.30 | -4.90 Pass
HT20 | MCSO| 1 44 5220 | 0.26 0.26 | 16.56 | 16.57 24.00 | 24.00 | -5.30 | -4.90 Pass
HT20 [ MCSO| 1 48 | 5240 | 0.26 | 0.26 | 16.64 | 16.61 24.00 | 24.00 | -5.30 | -4.90 Pass
HT40 | MCSO| 1 38 5190 | 0.44 0.47 | 16.70 | 16.64 24.00 | 24.00 | -5.30 | -4.90 Pass
HT40 [ MCSO| 1 46 | 5230 | 0.44 | 0.47 | 16.64 | 16.63 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT20| MCSO0| 1 36 5180 | 0.26 0.24 | 15.78 | 15.69 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT20| MCSO0| 1 44 | 5220 | 0.26 | 0.24 | 15.72 | 15.53 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT20| MCSO0| 1 48 5240 | 0.26 0.24 | 15.58 | 15.63 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT40| MCSO| 1 38 | 5190 | 044 | 048 | 15.84 | 15.75 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT40| MCSO0| 1 46 5230 | 0.44 0.48 | 15.62 | 15.63 24.00 | 24.00 | -5.30 | -4.90 Pass
VHT80| MCSO0| 1 42 5210 | 0.89 0.88 | 14.69 | 14.53 24.00 [ 24.00 | -5.30 | -4.90 Pass
11a [6Mbps| 2 36 5180 | 0.26 0.24 17.17 | 16.74 | 19.98 24.00 -4.90 Pass
11a |6Mbps| 2 44 5220 | 0.26 0.24 16.91 | 16.75 | 19.85 24.00 -4.90 Pass
11a [6Mbps| 2 48 5240 | 0.26 0.24 16.82 | 16.69 | 19.77 24.00 -4.90 Pass
HT20 | MCSO| 2 36 5180 | 0.26 0.28 16.92 | 16.83 | 19.89 24.00 -4.90 Pass
HT20 | MCSO| 2 44 5220 | 0.26 0.28 16.50 | 16.76 | 19.64 24.00 -4.90 Pass
HT20 | MCSO0| 2 48 5240 | 0.26 0.28 16.42 | 16.84 | 19.65 24.00 -4.90 Pass
HT40 | MCSO| 2 38 5190 | 0.47 0.46 1712 | 16.71 | 19.93 24.00 -4.90 Pass
HT40 | MCSO0| 2 46 5230 | 0.47 0.46 16.86 | 16.41 | 19.65 24.00 -4.90 Pass
VHT20| MCSO0| 2 36 5180 | 0.26 0.27 16.01 | 15.66 | 18.85 24.00 -4.90 Pass
VHT20| MCSO0| 2 44 5220 | 0.26 0.27 15.98 | 15.57 | 18.79 24.00 -4.90 Pass
VHT20| MCSO0| 2 48 5240 | 0.26 0.27 15.46 | 15.82 | 18.65 24.00 -4.90 Pass
VHT40| MCSO0| 2 38 5190 | 0.47 0.45 | 16.02 | 15.71 | 18.88 24.00 -4.90 Pass
VHT40| MCSO0| 2 46 5230 | 0.47 0.45 15.83 | 15.82 | 18.84 24.00 -4.90 Pass
VHT80| MCSO0| 2 42 5210 | 0.88 0.98 14.83 | 14.73 | 17.79 24.00 -4.90 Pass
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Report Number : FR712102E

TEST RESULTS DATA
Power Spectral Density
FCC Band |
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MH?2) [Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
11a [6Mbps| 2| 36 | 5180 | 0.26 | 0.24 8.49 11.00 -2.09 Pass
11a [6Mbps| 2| 44 | 5220 [ 0.26 | 0.24 8.37 11.00 -2.09 Pass
11a [6Mbps| 2| 48 | 5240 | 0.26 | 0.24 8.61 11.00 -2.09 Pass
HT20 [MCSO| 2| 36 | 5180 | 0.26 | 0.28 8.57 11.00 -2.09 Pass
HT20 [MCS0| 2| 44 | 5220 | 0.26 | 0.28 8.01 11.00 -2.09 Pass
HT20 [MCSO| 2| 48 | 5240 | 0.26 | 0.28 7.90 11.00 -2.09 Pass
HT40 [MCS0| 2| 38 | 5190 [ 047 | 0.46 5.31 11.00 -2.09 Pass
HT40 [MCSO| 2| 46 | 5230 | 047 | 0.46 5.07 11.00 -2.09 Pass
VHT80|MCS0| 2| 42 | 5210 | 0.88 | 0.98 0.42 11.00 -2.09 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR712102E

Band Il
IC 99% IC 99% FCC 26dB
Data Froq. | Bandwidth | Bandwigtn | Bandwidh | Bandwidth | Bandwidin
Mod. Rate NT{ CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2| 52 | 5260 | 17.40 | 17.70 | 24.10 | 26.50 23.41 29.41 23.98
11a [6Mbps| 2| 60 | 5300 | 17.50 | 17.60 | 24.20 | 26.70 23.43 29.43 23.98
11a [6Mbps| 2| 64 | 5320 | 17.50 | 17.65 | 24.80 | 26.60 23.43 29.43 23.98
HT20 [MCS0| 2| 52 | 5260 [ 18.40 | 18.75 | 24.40 | 29.20 23.65 29.65 23.98
HT20 [MCS0| 2| 60 [ 5300 [ 18.65 | 18.80 | 25.60 | 29.10 23.71 29.71 23.98
HT20 [MCSo| 2| 64 [ 5320 [ 18.45 | 18.85 | 25.70 | 28.80 23.66 29.66 23.98
HT40 [MCS0| 2| 54 | 5270 [ 36.50 | 36.70 | 42.12 | 42.30 23.98 30.00 23.98
HT40 [MCS0| 2| 62 | 5310 [ 36.60 [ 36.70 | 41.76 | 41.94 23.98 30.00 23.98
VHT80[ MCSO| 2| 58 | 5290 | 75.96 | 75.96 | 84.16 | 83.84 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR712102E

FCC Band Il
Average FCC
Data Frer nggr Condut?ted Conduc?ec.j DQ PEc:\?v:r .
Mod. NTY CH. Power Power Limit (dBi) - Pass/Falil
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2
11a |6Mbps| 1 52 | 5260 | 0.22 | 0.24 | 16.66 | 16.64 -4.90 | -4.70 | 26.99 Pass
11a [6Mbps| 1 60 | 5300 | 0.22 | 0.24 | 16.82 | 16.74 -4.90 [ -4.70 | 26.99 Pass
11a |6Mbps| 1 64 | 5320 | 022 | 0.24 | 16.89 | 16.75 -4.90 | -4.70 | 26.99 Pass
HT20 | MCSO0| 1 52 5260 | 0.26 0.26 | 16.84 | 16.70 -4.90 | -4.70 | 26.99 Pass
HT20 [ MCSO| 1 60 | 5300 | 0.26 | 0.26 | 16.72 | 16.51 -4.90 | -4.70 | 26.99 Pass
HT20 | MCSO0| 1 64 5320 | 0.26 0.26 | 16.71 | 16.71 -4.90 | -4.70 | 26.99 Pass
HT40 [ MCSO| 1 54 | 5270 | 0.44 | 0.47 | 16.50 | 16.57 -4.90 | -4.70 | 26.99 Pass
HT40 | MCSO0| 1 62 5310 | 0.44 0.47 | 16.54 | 16.63 -4.90 | -4.70 | 26.99 Pass
VHT20| MCSO| 1 52 | 5260 | 0.26 | 0.24 | 1551 | 15.63 -4.90 | -4.70 | 26.99 Pass
VHT20| MCSO| 1 60 | 5300 | 0.26 | 0.24 | 1556 | 15.67 -4.90 | -4.70 | 26.99 Pass
VHT20| MCSO| 1 64 | 5320 | 0.26 | 0.24 | 1576 | 15.68 -4.90 | -4.70 | 26.99 Pass
VHT40| MCSO| 1 54 5270 | 0.44 0.48 | 15.78 | 15.62 -4.90 | -4.70 | 26.99 Pass
VHT40| MCSO| 1 62 | 5310 | 0.44 | 0.48 | 1579 | 15.73 -4.90 | -4.70 | 26.99 Pass
VHT80| MCSO| 1 58 | 5290 | 0.89 | 0.88 | 14.52 | 14.62 -4.90 | -4.70 | 26.99 Pass
11a [6Mbps| 2| 52 | 5260 [ 0.26 | 0.24 | 16.48 | 16.83 | 19.67 23.98 -4.70 26.99 Pass
11a |6Mbps| 2 60 5300 | 0.26 0.24 16.61 17.05 | 19.85 23.98 -4.70 26.99 Pass
11a |6Mbps| 2| 64 | 5320 | 0.26 | 0.24 | 16.71 | 17.14 | 19.95 23.98 -4.70 26.99 Pass
HT20 | MCSO0| 2 52 5260 | 0.26 0.28 | 16.67 | 17.18 | 19.95 23.98 -4.70 26.99 Pass
HT20 [ MCSO| 2| 60 | 5300 | 0.26 | 0.28 | 16.53 | 16.91 | 19.74 23.98 -4.70 26.99 Pass
HT20 [MCSO| 2| 64 | 5320 | 0.26 | 0.28 | 16.56 | 17.05 | 19.82 23.98 -4.70 26.99 Pass
HT40 (MCSO| 2| 54 | 5270 [ 047 | 0.46 | 16.44 | 16.74 | 19.60 23.98 -4.70 26.99 Pass
HT40 [ MCSO| 2| 62 | 5310 | 047 | 046 | 16.77 | 16.96 | 19.88 23.98 -4.70 26.99 Pass
VHT20| MCSO0| 2| 52 | 5260 | 0.26 | 0.27 | 15.65 | 15.67 | 18.67 23.98 -4.70 26.99 Pass
VHT20| MCSO| 2| 60 | 5300 | 0.26 | 0.27 | 15.35 | 16.03 | 18.71 23.98 -4.70 26.99 Pass
VHT20| MCSO| 2| 64 | 5320 | 0.26 | 0.27 | 1554 | 16.02 | 18.80 23.98 -4.70 26.99 Pass
VHT40| MCSO| 2| 54 | 5270 | 0.47 | 0.45 [ 1562 | 16.00 | 18.83 23.98 -4.70 26.99 Pass
VHT40| MCSO| 2| 62 | 5310 | 0.47 | 045 [ 1571 | 15.96 | 18.85 23.98 -4.70 26.99 Pass
VHT80| MCSO| 2| 58 | 5290 | 0.88 | 0.98 | 14.38 | 15.04 | 17.73 23.98 -4.70 26.99 Pass
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Report Number : FR712102E

TEST RESULTS DATA
Power Spectral Density
Band Il
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MHz2) /Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
11a [6Mbps| 2 52 5260 [ 0.26 | 0.24 8.34 11.00 -1.79 Pass
11a |6Mbps| 2 60 5300 | 0.26 | 0.24 8.08 11.00 -1.79 Pass
11a |6Mbps| 2| 64 | 5320 | 0.26 | 0.24 8.36 11.00 -1.79 Pass
HT20 | MCS0| 2 52 5260 | 0.26 0.28 8.13 11.00 -1.79 Pass
HT20 [ MCSO0| 2 60 5300 [ 0.26 | 0.28 7.98 11.00 -1.79 Pass
HT20 | MCS0| 2 64 5320 | 0.26 0.28 8.18 11.00 -1.79 Pass
HT40 [ MCSO| 2 54 5270 | 0.47 | 0.46 5.11 11.00 -1.79 Pass
HT40 | MCS0| 2 62 5310 | 0.47 0.46 5.20 11.00 -1.79 Pass
VHT80| MCS0| 2 58 5290 | 0.88 | 0.98 0.12 11.00 -1.79 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR712102E

Band Il
IC 99% IC 99% FCC 26dB
Data Froq. | Bandwidth | Bandwigtn | Bandwidh | Bandwidth | Bandwidin
Mod. Rate NT{ CH. (MH2) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

Ant1 | Ant2 [ Ant1 [ Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 | Ant2
11a [6Mbps| 2 | 100 | 5500 | 17.50 | 18.25 | 24.50 | 31.90 23.43 29.43 23.98
11a [6Mbps| 2| 116 | 5580 | 17.40 | 17.85 | 24.10 | 31.10 23.41 29.41 23.98
11a [6Mbps| 2 | 140 | 5700 | 17.30 | 18.10 | 23.90 | 32.20 23.38 29.38 23.98
HT20 [MCSo| 2| 100 | 5500 [ 18.50 | 20.30 | 25.80 | 36.40 23.67 29.67 23.98
HT20 [MCS0| 2| 116 [ 5580 [ 18.35 | 19.25 | 24.70 | 33.70 23.64 29.64 23.98
HT20 [MCSo| 2| 140 [ 5700 [ 18.35 | 19.30 | 24.50 | 33.60 23.64 29.64 23.98
HT40 [MCS0| 2| 102 | 5510 | 36.60 | 38.40 | 41.76 | 62.64 23.98 30.00 23.98
HT40 [MCSo| 2| 110 | 5550 [ 36.70 | 37.30 | 41.76 | 67.32 23.98 30.00 23.98
HT40 [MCS0| 2| 134 | 5670 | 36.50 | 37.40 | 41.76 | 68.76 23.98 30.00 23.98
VHT80| MCSO| 2 | 106 | 5530 | 75.84 | 75.84 | 83.52 | 83.84 23.98 30.00 23.98
VHT80| MCSO| 2 | 122 | 5610 | 75.84 | 76.08 | 83.52 | 83.84 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR712102E

FCC Band lll
Average FCC
Data Frer nggr Condut?ted Conduc?ec.j DQ PEc:\?v:r .
Mod. NTY CH. Power Power Limit (dBi) - Pass/Falil
Rate (MHz) (dB) Limit
(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2
11a |6Mbps| 1 | 100 | 5500 | 0.22 | 0.24 | 16.82 | 16.77 -4.30 | -4.30 | 26.99 Pass
11a [6Mbps| 1 116 | 5580 | 0.22 0.24 | 16.72 | 16.76 -4.30 | -4.30 | 26.99 Pass
11a |6Mbps| 1| 140 | 5700 | 0.22 | 0.24 | 16.64 | 16.53 -4.30 | -4.30 | 26.99 Pass
HT20 [ MCSO| 1| 100 | 5500 | 0.26 | 0.26 | 16.71 | 16.72 -4.30 | -4.30 | 26.99 Pass
HT20 [ MCSO| 1| 116 | 5580 | 0.26 | 0.26 | 16.80 | 16.70 -4.30 | -4.30 | 26.99 Pass
HT20 | MCSO0| 1 140 | 5700 | 0.26 0.26 | 16.68 | 16.50 -4.30 | -4.30 | 26.99 Pass
HT40 | MCSO| 1| 102 [ 5510 | 0.44 | 0.47 | 16.52 | 16.72 -4.30 | -4.30 | 26.99 Pass
HT40 | MCSO0| 1 110 | 5550 | 0.44 0.47 | 16.50 | 16.71 -4.30 | -4.30 | 26.99 Pass
HT40 [ MCSO| 1| 134 | 5670 | 0.44 | 0.47 | 16.51 | 16.70 -4.30 | -4.30 | 26.99 Pass
VHT20| MCSO| 1 | 100 | 5500 | 0.26 | 0.24 | 15.63 | 15.72 -4.30 | -4.30 | 26.99 Pass
VHT20| MCSO| 1 | 116 | 5580 | 0.26 | 0.24 | 15.76 | 15.67 -4.30 | -4.30 | 26.99 Pass
VHT20| MCSO| 1 140 | 5700 | 0.26 0.24 | 15,55 | 15.74 -4.30 | -4.30 | 26.99 Pass
VHT40| MCSO| 1 | 102 | 5510 | 0.44 | 0.48 [ 15.89 | 15.83 -4.30 | -4.30 | 26.99 Pass
VHT40| MCSO| 1 110 | 5550 | 0.44 0.48 | 15.84 | 15.50 -4.30 | -4.30 | 26.99 Pass
VHT40| MCSO| 1 | 134 | 5670 | 0.44 | 0.48 | 15.86 | 15.80 -4.30 | -4.30 | 26.99 Pass
VHT80| MCSO| 1 | 106 | 5530 | 0.89 | 0.88 | 14.54 | 14.63 -4.30 | -4.30 | 26.99 Pass
VHT80| MCSO| 1 | 122 | 5610 | 0.89 | 0.88 | 14.50 | 14.61 -4.30 | -4.30 | 26.99 Pass
11a |6Mbps| 2 100 5500 | 0.26 0.24 16.36 | 17.24 | 19.84 23.98 -4.30 26.99 Pass
11a |6Mbps| 2| 116 | 5580 | 0.26 | 0.24 | 16.39 | 17.12 | 19.79 23.98 -4.30 26.99 Pass
11a 6Mbps 2 140 5700 | 0.26 0.24 16.66 | 16.62 | 19.65 23.98 -4.30 26.99 Pass
HT20 [ MCSO| 2| 100 | 5500 [ 0.26 | 0.28 | 16.11 | 17.29 | 19.75 23.98 -4.30 26.99 Pass
HT20 [ MCSO| 2| 116 | 5580 [ 0.26 | 0.28 | 16.49 | 17.20 | 19.87 23.98 -4.30 26.99 Pass
HT20 [ MCSO| 2| 140 | 5700 [ 0.26 | 0.28 | 16.81 | 16.56 | 19.70 23.98 -4.30 26.99 Pass
HT40 | MCSO0| 2 102 5510 | 0.47 0.46 16.17 | 17.29 | 19.77 23.98 -4.30 26.99 Pass
HT40 [ MCSO| 2| 110 | 5550 [ 047 | 0.46 | 16.42 | 17.06 | 19.76 23.98 -4.30 26.99 Pass
HT40 [ MCSO| 2| 134 | 5670 | 047 | 0.46 | 16.57 | 16.91 | 19.75 23.98 -4.30 26.99 Pass
VHT20| MCSO| 2 | 100 | 5500 | 0.26 | 0.27 [ 1517 | 16.32 | 18.79 23.98 -4.30 26.99 Pass
VHT20| MCSO| 2| 116 | 5580 | 0.26 | 0.27 [ 1551 | 16.11 | 18.83 23.98 -4.30 26.99 Pass
VHT20| MCSO| 2 | 140 | 5700 | 0.26 | 0.27 [ 1591 | 15.58 | 18.76 23.98 -4.30 26.99 Pass
VHT40| MCSO| 2| 102 | 5510 | 0.47 | 0.45 [ 1537 | 16.39 | 18.92 23.98 -4.30 26.99 Pass
VHT40| MCSO| 2 | 110 | 5550 | 0.47 | 0.45 [ 15.47 | 16.25 | 18.89 23.98 -4.30 26.99 Pass
VHT40| MCSO| 2 | 134 | 5670 | 0.47 | 0.45 | 1561 | 16.17 | 18.91 23.98 -4.30 26.99 Pass
VHT80| MCSO| 2| 106 | 5530 | 0.88 | 0.98 | 14.23 | 15.24 | 17.77 23.98 -4.30 26.99 Pass
VHT80| MCSO0| 2 122 5610 | 0.88 0.98 14.38 | 15.08 | 17.75 23.98 -4.30 26.99 Pass
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Report Number : FR712102E

TEST RESULTS DATA
Power Spectral Density
Band IlI
Average Average
Data Freq. Fzzgl’ POW?I’ PSD DG.I Pass
Mod. NTY{ CH. Density Limit (dBi) )
Rate (MHz) (dB) (dBm/MHz) (dBm/MH?2) [Fail
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2

11a [6Mbps| 2 | 100 | 5500 | 0.26 | 0.24 8.98 11.00 -1.29 Pass
11a [6Mbps| 2 | 116 | 5580 | 0.26 | 0.24 9.26 11.00 -1.29 Pass
11a [6Mbps| 2 | 140 | 5700 | 0.26 | 0.24 8.41 11.00 -1.29 Pass
HT20 [MCSO0| 2| 100 | 5500 | 0.26 | 0.28 8.85 11.00 -1.29 Pass
HT20 [MCS0| 2| 116 | 5580 | 0.26 | 0.28 9.49 11.00 -1.29 Pass
HT20 [MCS0| 2| 140 | 5700 | 0.26 | 0.28 8.41 11.00 -1.29 Pass
HT40 [MCS0| 2| 102 | 5510 | 0.47 | 0.46 6.18 11.00 -1.29 Pass
HT40 [MCS0| 2| 110 | 5550 | 0.47 | 0.46 6.44 11.00 -1.29 Pass
HT40 [MCS0| 2| 134 | 5670 | 0.47 | 0.46 5.76 11.00 -1.29 Pass
VHT80| MCS0| 2| 106 | 5530 | 0.88 | 0.98 1.00 11.00 -1.29 Pass
VHT80|MCS0| 2 | 122 | 5610 | 0.88 | 0.98 1.35 11.00 -1.29 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR712102E

Straddle Channel
99% 2§d$ G.dE? IC 99% IC 99% FCC 2§dB
X Emission Emission Bandwidth Bandwidth Bandwidth
Mod. Data NT{ CH. Freg. LI Bandwidth Bandwidth Power Limit EIRP Limit Power Limit
Rate (MHz) (MHz) (MHz) (MH2) (dBm) (dBm) (dBm)
Ant1 | Ant2 | Antf Ant2 | Antf Ant2 [Ant1[Ant2[Ant1]Ant2[Ant1]Ant2
5720 | 17.60 | 17.60 | 23.65 31.95 15.02 16.28 - - -
11a |6Mbps| 2| 144 |NII-2C| 1338 13.8 16.85 19.95 12.44 13.12 22.40 28.40 23.27
NII-3 [ 3.8 3.8 6.8 12 2.58 3.16 30.00 36.02 -
5720 | 18.65 | 18.65 25.00 31.10 15.08 16.50 - - -
HT20 | MCSO| 2 [ 144 [NIl-2C| 14.3 | 143 17.05 20.25 12.52 13.34 22.55 28.55 23.32
NII-3 | 4.35 4.35 7.95 10.85 2.56 3.16 30.00 36.02 -
5710 | 36.60 | 36.60 41.58 53.37 35.32 35.04 - - -
HT40 | MCS0| 2 142 |NII-2C| 33.3 33.3 35.7 38.4 32.72 32.44 23.98 30.00 23.98
NII-3 3.3 3.3 5.88 14.97 2.6 2.6 30.00 36.02 -
5690 | 75.84 | 75.84 83.52 83.52 73.84 75.20 - - -
VHT80| MCSO| 2 [ 138 |NIl-2C| 72.92 | 72.92 [ 76.92 76.92 72.52 72.60 23.98 30.00 23.98
NII-3 2.92 2.92 6.6 6.6 1.32 2.6 30.00 36.02 -
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Report Number : FR712102E

TEST RESULTS DATA
Average Power Table

FCC Straddle Channel
Duty Average FCC
Data Frer Factor Conducted Conduc?ec.j DQ .
Mod. | o= [NTY CH. (MH2) (dB) Power Power Limit (dBi) Pass/Falil
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | SUM [ Ant1 | Ant2 | Ant1 [ Ant2

5720 | 0.22 | 0.24 | 16.50 | 16.50 - - -4.30 | -4.30 -

11a |6Mbps| 1| 144 |NII-2C| 0.22 | 0.24 | 15.65 | 15.69 23.98 | 23.98 | -4.30 | -4.30 Pass
NII-3 | 0.22 0.24 | 8.98 8.80 - - -4.30 | -4.30 Pass

5720 | 0.26 0.26 16.57 | 16.70 - - -4.30 | -4.30 -

HT20 [ MCSO| 1| 144 [NII-2C| 0.26 | 0.26 | 15.66 | 15.82 23.98 [ 23.98 | -4.30 | -4.30 Pass
NII-3 | 0.26 0.26 9.35 9.32 - - -4.30 | -4.30 Pass

5710 | 0.44 | 0.47 | 16.78 | 16.50 - - -4.30 | -4.30 -

HT40 [ MCSO| 1| 142 [NII-2C| 044 | 0.47 | 16.45 | 16.16 23.98 | 23.98 | -4.30 | -4.30 Pass
NIl-3 | 044 | 047 | 536 | 522 - - -4.30 | -4.30 Pass

5720 | 0.26 0.24 15.57 | 15.66 - - -4.30 | -4.30 -

VHT20| MCSO| 1 | 144 |NII-2C| 0.26 | 0.24 | 14.67 | 14.80 23.98 [ 23.98 | -4.30 | -4.30 Pass
NII-3 | 0.26 0.24 8.28 8.23 - - -4.30 | -4.30 Pass

5710 | 0.44 | 0.48 | 15.70 | 15.52 - - -4.30 | -4.30 -

VHT40| MCSO| 1 | 142 |NIl-2C| 0.44 | 0.48 | 15.37 | 15.20 23.98 | 23.98 | -4.30 | -4.30 Pass
NIl-3 | 0.44 | 0.48 | 4.33 | 4.06 - - -4.30 | -4.30 Pass

5690 | 0.89 0.88 14.67 | 14.58 - - -4.30 | -4.30 -

VHT80| MCSO| 1 [ 138 |NII-2C| 0.89 | 0.88 | 14.53 | 14.43 23.98 [ 23.98 | -4.30 | -4.30 Pass
NII-3 | 0.89 0.88 -0.24 -0.12 - - -4.30 | -4.30 Pass

5720 | 0.26 0.24 16.93 | 16.60 | 19.78 - -4.30 -

11a 6Mbps 2 144 |NII-2C| 0.26 0.24 16.09 | 15.84 | 18.98 23.27 -4.30 Pass
NII-3 | 0.26 0.24 9.39 8.66 12.05 - -4.30 Pass

5720 | 0.26 0.28 17.25 | 16.68 | 19.98 - -4.30 -

HT20 | MCSO| 2 | 144 [NII-2C| 0.26 | 0.28 | 16.47 | 15.74 | 19.13 23.32 -4.30 Pass
NII-3 | 0.26 0.28 9.40 9.55 12.49 - -4.30 Pass

5710 | 0.47 0.46 16.89 | 16.70 | 19.81 - -4.30 -

HT40 | MCSO| 2 142 |NII-2C| 0.47 0.46 16.54 | 16.39 | 19.48 23.98 -4.30 Pass
NII-3 | 0.47 0.46 5.80 5.03 8.44 - -4.30 Pass

5720 | 0.26 0.27 16.18 | 15.67 | 18.94 - -4.30 -

VHT20| MCSO| 2 | 144 |NII-2C| 0.26 | 0.27 | 15.37 | 14.74 | 18.08 23.32 -4.30 Pass
NII-3 | 0.26 0.27 8.49 8.50 11.51 - -4.30 Pass

5710 | 0.47 0.45 15.85 | 15.59 | 18.73 - -4.30 -

VHT40| MCSO| 2 | 142 |NIl-2C| 0.47 | 0.45 | 15.49 | 15.28 | 18.40 23.98 -4.30 Pass
NII-3 | 0.47 0.45 4.80 3.94 7.40 - -4.30 Pass

5690 | 0.88 0.98 14.99 | 1456 | 17.79 - -4.30 -

VHT80| MCSO| 2 | 138 |NIl-2C| 0.88 | 0.98 | 14.84 | 14.41 | 17.64 23.98 -4.30 Pass
NII-3 | 0.88 0.98 0.29 0.01 3.16 - -4.30 Pass
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Report Number : FR712102E

TEST RESULTS DATA
Power Spectral Density
Straddle Channel
Average Average
Data e F'zzgr Power PSD DG bace
Mod. [ g2 INT{ CH. MHq' (@B) Density Limit (dBi) /FS.I
ate (MHiz) (dBm/MHz2) (dBm/MHz2) ai
Ant1 | Ant2 [ Ant1 [ Ant2 | SUM | Ant1 [ Ant2 [ Ant1 | Ant2
NI-2C| 0.26 | 0.24 9.07 11.00 1.29 Pass
11a |6Mbps| 2 | 144 =0u=T=026 [ 0.2 9.07 30.00 .29 Pass
NIl-2C| 0.26 0.28 8.81 11.00 -1.29 Pass
HT20 |MCSO| 2} 144 =131 026 [ 028 8.81 30.00 1.29 Pass
NI-2C| 047 | 046 591 11.00 129 Pass
HT40 IMCSO0| 21 142 =27 T 046 591 30.00 1.29 Pass
NI-2C| 088 | 0.98 0.50 11.00 129 Pass
VHT80| MCS0| 2| 138 —0i=T088 [ 098 0.50 30.00 1.29 Pass
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Report Number : FR712102E

TEST RESULTS DATA
Frequency Stability
Band |
Center Frequency Frequency
Mod. gz:: NTY{ CH. (';;eH(l) Frequency Deviation Stablility Tem;()%r)a ture Vo(l:/a)ge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1 36 | 5180 5180.050 0.050 9.65 50 3.9
11a |6Mbps| 1 36 | 5180 | 5180.050 0.050 9.65 -30 3.9
11a |6Mbps| 1 36 | 5180 5180.050 0.050 9.65 20 43
11a |6Mbps| 1 36 | 5180 | 5180.050 0.050 9.65 20 3.5
11a |6Mbps| 1 36 | 5180 5180.050 0.050 9.65 20 3.9
Band Il
Center Frequency Frequency
Mod. g:}: NTY CH. (i/lreH(l) Frequency Deviation Stablility Tem?g)a ture Vo(lg;l)ge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1 64 | 5320 5320.050 0.050 9.40 50 3.9
11a |6Mbps| 1 64 | 5320 | 5320.050 0.050 9.40 -30 3.9
11a |6Mbps| 1 64 | 5320 5320.000 0.000 0.00 20 43
11a |6Mbps| 1 64 | 5320 | 5320.050 0.050 9.40 20 3.5
11a |6Mbps| 1 64 | 5320 5320.050 0.050 9.40 20 3.9
Band IlI
Center Frequency Frequency
Mod. g:}: NTY CH. (i/lreH(l.) Frequency Deviation Stablility Tem?%')a ture Vo(l{gge Note
(MHz) (MHz) (ppm)
11a |6Mbps| 1| 100 | 5500 5500.100 0.100 18.18 50 3.9
11a |6Mbps| 1 | 100 | 5500 | 5500.100 0.100 18.18 -30 3.9
11a |6Mbps| 1| 100 | 5500 5500.050 0.050 9.09 20 43
11a |6Mbps| 1 | 100 | 5500 | 5500.050 0.050 9.09 20 3.5
11a |6Mbps| 1| 100 | 5500 5500.100 0.100 18.18 20 3.9
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~24C
Relative Humidity : (51~55%

Test Engineer : |Arthur Hsieh
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TEL : 886-3-327-3456
FAX : 886-3-328-4978



EUT Information

Report NO : 712102
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
ENV216 Auto Test FCC Power Bar - L
100
90T
80T
70T
N \ CISPR22-QP Limit at Main Ports
> |
8_ -
° 50f
e 35 .
s0t *
20t
10t
O T T T T T T T T T T T T T T T T T 1
150k 300 400 500 800 1M °2M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz

Final Result 1

Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
(MHz) (dBpV) (dB) (dB) (dBuV)
0.150000 42.8 | Off L1 19.6 23.2 66.0
0.206000 38.6 | Off L1 19.6 24.8 63.4
0.262000 33.8 | Off L1 19.6 27.6 61.4
0.302000 31.3 | Off L1 19.6 28.9 60.2
0.518000 35.5 | Off L1 19.6 20.5 56.0
0.606000 41.5 | Off L1 19.6 14.5 56.0

10.998000 41.7 | Off L1 20.1 18.3 60.0

Final Result 2

Frequency | Average | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) (dBuV)
0.150000 26.6 | Off L1 19.6 29.4 56.0
0.206000 27.7 | Off L1 19.6 25.7 53.4
0.262000 23.6 | Off L1 19.6 27.8 51.4
0.302000 22.0 | Off L1 19.6 28.2 50.2
0.518000 28.0 | Off L1 19.6 18.0 46.0
0.606000 33.1 | Off L1 19.6 12.9 46.0

10.998000 36.0 | Off L1 20.1 14.0 50.0




EUT Information

Report NO : 712102
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
ENV216 Auto Test FCC Power Bar - N
1007
90t
80T
70T
N \ CISPR22-QP Limit at Main Ports
> |
= F
S
< 50‘
E -
8 ot *
¢ *
¢ .
30T ‘
20T
101
0 T T T T T T T T T T T T T T T 1
150k 300 400 500 800 1M M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) | (dBuV)
0.150000 47.3 | Off N 19.5 18.7 66.0
0.206000 37.8 | Off N 19.5 25.6 63.4
0.246000 33.7 | Off N 19.5 28.2 61.9
0.302000 28.4 | Off N 19.5 31.8 60.2
0.550000 31.9 | Off N 19.5 241 56.0
0.606000 34.9 | Off N 19.5 21.1 56.0
10.998000 40.3 | Off N 20.1 19.7 60.0
Final Result 2
Frequency | Average | Filter | Line | Corr. | Margin | Limit
(MHz) (dBuV) (dB) (dB) | (dBuv)
0.150000 26.9 | Off N 19.5 29.1 56.0
0.206000 23.9 | Off N 19.5 29.5 53.4
0.246000 20.6 | Off N 19.5 31.3 51.9
0.302000 19.5 | Off N 19.5 30.7 50.2
0.550000 20.3 | Off N 19.5 25.7 46.0
0.606000 21.4 | Off N 19.5 24.6 46.0
10.998000 33.6 | Off N 20.1 16.4 50.0




SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Appendix C. Radiated Spurious Emission

. ) Temperature : 18~22°C
Test Engineer : J.C. Liang, Jacky Hung and Ken Wu
Relative Humidity : (55~60%
Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
5133.38 49.8 -24.2 74 41.61 32.19 9.03 33.03 100 116 P H
5137.28 40.94 -13.06 54 32.75 32.19 9.03 33.03 100 116 A H
* 5180 97.63 - - 89.32 32.26 9.08 | 33.03 | 100 | 116 P | H
* 5180 87.71 - - 79.4 32.26 9.08 33.03 100 116 A H
H
802.11a
H
CH 36
5053.3 49.32 -24.68 74 41.32 32.07 8.97 33.04 100 199 P \
5180MHz
5135.46 41.06 -12.94 54 32.87 32.19 9.03 33.03 100 199 A \
* 5180 97.3 - - 88.99 32.26 9.08 33.03 100 199 P \
* 5180 88.16 - - 79.85 32.26 9.08 | 33.03 | 100 | 199 | A | V
\
v
5010.4 49.88 -24.12 74 41.97 32.02 8.93 33.04 100 116 P H
5072.54 40.86 -13.14 54 32.79 32.12 8.99 33.04 100 116 A H
* 5220 96.79 - - 88.42 32.3 9.1 33.03 100 116 P H
* 5220 86.77 - - 78.4 32.3 9.1 33.03 100 116 A H
5442 50.15 -23.85 74 41.29 32.61 9.27 33.02 100 116 P H
802.11a
5453.52 40.41 -13.59 54 31.51 32.63 9.29 33.02 100 116 A H
CH44
5016.9 49.7 -24.3 74 41.77 32.02 8.95 33.04 100 202 P \
5220MHz
5083.72 40.82 -13.18 54 32.75 32.12 8.99 33.04 100 202 A \
* 5220 97.93 - - 89.56 32.3 9.1 33.03 100 202 P \
* 5220 88.53 - - 80.16 32.3 9.1 33.03 | 100 | 202 | A | V
5409.12 49.5 -24.5 74 40.74 32.56 9.22 33.02 100 202 P \
5454 40.56 -13.44 54 31.66 32.63 9.29 33.02 100 202 A \
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«auanas.  FCC RF Test Report Report No. : FR712102E
5058.24 49.4 -24.6 74 41.38 32.09 8.97 33.04 | 100 115 P H
5073.32 40.92 | -13.08 54 32.85 32.12 8.99 33.04 | 100 115 A | H
* 5240 95.74 - - 87.33 32.33 9.11 33.03 | 100 115 P H
* 5240 86.15 - - 77.74 32.33 9.11 33.03 | 100 115 A | H
5455.44 49.58 | -24.42 74 40.68 32.63 9.29 33.02 | 100 115 P H
802112 5453.52 40.39 | -13.61 54 31.49 32.63 9.29 33.02 | 100 115 A | H
5;:;:2 5106.08 50.01 -23.99 74 41.89 32.16 9 33.04 | 100 | 197 P |V
5073.32 40.77 | -13.23 54 32.7 32.12 8.99 33.04 | 100 | 197 AV
* 5240 97.93 - - 89.52 32.33 9.11 33.03 | 100 | 197 P |V
* 5240 88.8 - - 80.39 32.33 9.11 33.03 | 100 | 197 AV
5414.88 49.29 -24.71 74 40.49 32.58 9.24 33.02 100 197 P \Y
5448 40.38 | -13.62 54 31.48 32.63 9.29 33.02 | 100 | 197 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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«auanas.  FCC RF Test Report Report No. : FR712102E
Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 57.6 -16.4 74 67.7 39.84 14.95 65.2 222 | 104 P H
10360 46.68 -7.32 54 56.78 39.84 14.95 65.2 222 | 104 A | H
15540 54.89 -19.11 74 61.58 38.21 18.69 | 63.98 | 194 | 224 P H
802112 15540 44.23 -9.77 54 50.92 38.21 18.69 63.98 194 224 A H
512:);:2 10360 49.62 |-24.38 74 59.72 39.84 14.95 65.2 100 0 P |V
15540 55.82 -18.18 74 62.51 38.21 18.69 63.98 186 202 P \Y
15540 44.37 -9.63 54 51.06 38.21 18.69 | 63.98 | 186 | 202 AV
Vv
10440 56.88 |-17.12 74 66.85 39.92 15 65.2 219 | 107 P H
10440 44.62 -9.38 54 54.59 39.92 15 65.2 219 | 107 A | H
15660 56.37 -17.63 74 63.23 38.23 18.8 64.24 191 211 P H
80212 15660 45.23 -8.77 54 52.09 38.23 18.8 64.24 | 191 211 A | H
5:2:;:2 10440 49.22 -24.78 74 59.19 39.92 15 65.2 100 0 P Vv
15660 57.4 -16.6 74 64.26 38.23 18.8 64.24 | 189 | 201 P |V
15660 43.5 -10.5 54 50.36 38.23 18.8 64.24 | 189 | 201 AV
\Y
10480 58.23 -15.77 74 68.1 39.98 15.04 65.2 219 | 106 P H
10480 48.25 -5.75 54 58.12 39.98 15.04 65.2 219 106 A H
15720 58.15 |-15.85 74 65.12 38.24 18.85 | 64.39 | 194 | 211 P H
802112 15720 44.02 -9.98 54 50.99 38.24 18.85 64.39 194 211 A H
5;:;:2 10480 56.26 | -17.74 74 66.13 39.98 15.04 65.2 231 138 P |V
10480 45.96 -8.04 54 55.83 39.98 15.04 65.2 231 138 AV
15720 58.48 -15.52 74 65.45 38.24 18.85 64.39 213 245 P Vv
15720 47.37 -6.63 54 54.34 38.24 18.85 | 64.39 | 213 | 245 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
5105.82 49.42 -24.58 74 41.3 32.16 9 33.04 100 116 P H
5071.5 40.88 -13.12 54 32.81 32.12 8.99 33.04 100 116 A H
* 5180 92.41 - - 84.1 32.26 9.08 33.03 100 116 P H
* 5180 82.1 - - 73.79 32.26 9.08 33.03 | 100 | 116 A | H
802.11n H
HT20 H
CH 36 5046.8 49.27 -24.73 74 41.28 32.07 8.96 33.04 100 199 P \Y
5180MHz 5139.62 40.99 | -13.01 54 32.78 32.21 9.03 33.03 | 100 | 199 AV
* 5180 95.8 - - 87.49 32.26 9.08 33.03 100 199 P \
* 5180 84.6 - - 76.29 32.26 9.08 33.03 100 199 A \
\Y
\Y
5149.5 49.99 -24.01 74 41.76 32.21 9.05 33.03 100 117 P H
5079.56 41.05 -12.95 54 32.98 32.12 8.99 33.04 100 117 A H
* 5220 95.31 - - 86.94 32.3 9.1 33.03 100 117 P H
* 5220 86.92 - - 78.55 32.3 9.1 33.03 100 117 A H
802.11n 5411.52 48.61 -25.39 74 39.83 32.58 9.22 33.02 100 117 P H
HT20 5459.04 40.34 -13.66 54 31.44 32.63 9.29 33.02 100 117 A H
CH 44 5055.9 49.87 -24.13 74 41.85 32.09 8.97 33.04 100 197 P Vv
5220MHz 5026.52 4095 |-13.05 54 32.99 32.05 8.95 33.04 | 100 | 197 AV
* 5220 96.16 - - 87.79 32.3 9.1 33.03 100 197 P Vv
* 5220 88.74 - - 80.37 32.3 9.1 33.03 100 197 A Vv
5457.84 48.71 -25.29 74 39.81 32.63 9.29 33.02 100 197 P \
5452.8 40.45 -13.55 54 31.55 32.63 9.29 33.02 100 197 A \
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«auanas.  FCC RF Test Report Report No. : FR712102E
5099.58 48.79 -25.21 74 40.69 32.14 9 33.04 100 119 P H
5108.16 41.06 -12.94 54 32.92 32.16 9.02 33.04 100 119 A H
* 5240 94.64 - - 86.23 32.33 9.1 33.03 100 119 P H
* 5240 87.59 - - 79.18 32.33 9.11 33.03 100 119 A H
802.11n 5447.52 49.65 -24.35 74 40.77 32.63 9.27 33.02 100 119 P H
HT20 5458.32 40.33 -13.67 54 31.43 32.63 9.29 33.02 100 119 A H
CH 48 5003.12 49.04 -24.96 74 41.15 32 8.93 33.04 100 198 P \
5240MHz 5136.76 41 -13 54 32.81 | 3219 | 9.03 | 3303 | 100 | 198 | A | V
* 5240 96.48 - - 88.07 32.33 9.1 33.03 100 198 P \
* 5240 87.65 - - 79.24 32.33 9.1 33.03 | 100 | 198 AV
5368.56 49.15 -24.85 74 40.47 32.51 9.2 33.03 100 198 P \Y
5459.52 40.46 | -13.54 54 31.56 32.63 9.29 33.02 | 100 | 198 AV
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10360 56.02 -17.98 74 66.12 39.84 14.95 65.2 223 102 P H
10360 44.97 -9.03 54 55.07 39.84 14.95 65.2 223 102 A H
802.11n 15540 54.33 -19.67 74 61.02 38.21 18.69 63.98 218 242 P H
HT20 15540 45.18 -8.82 54 51.87 38.21 18.69 63.98 218 242 A H
CH 36 10360 50.22 -23.78 74 60.32 39.84 14.95 65.2 100 0 P \
5180MHz 15540 53.13 | -20.87 74 59.82 | 38.21 | 18.69 | 63.98 | 217 | 98 P |V
15540 44.04 -9.96 54 50.73 38.21 18.69 | 63.98 | 217 98 AV
\Y
10440 52.13 -21.87 74 62.1 39.92 15 65.2 201 198 P H
10440 43.08 |-10.92 54 53.05 39.92 15 65.2 201 198 | A | H
802.11n 15660 56.01 -17.99 74 62.87 38.23 18.8 64.24 200 215 P H
HT20 15660 45.83 -8.17 54 52.69 38.23 18.8 64.24 200 215 A H
CH 44 10440 52.21 -21.79 74 62.18 39.92 15 65.2 198 104 P Vv
5220MHz 10440 43.04 |-10.96 54 53.01 39.92 15 652 | 198 | 104 | A | V
15660 55.65 -18.35 74 62.51 38.23 18.8 64.24 200 204 P Vv
15660 44 .4 -9.6 54 51.26 38.23 18.8 64.24 200 204 A Vv
10480 56.25 -17.75 74 66.12 39.98 15.04 65.2 202 138 P H
10480 46.35 -7.65 54 56.22 39.98 15.04 65.2 202 138 A H
802.11n 15720 55.25 -18.75 74 62.22 38.24 18.85 64.39 208 244 P H
HT20 15720 46.07 -7.93 54 53.04 38.24 18.85 64.39 208 244 A H
CH 48 10480 50.39 |-23.61 74 60.26 39.98 15.04 65.2 100 0 P |V
5240MHz 15720 56.66 | -17.34 74 63.63 | 3824 | 1885 | 6439 | 193 | 218 | P | V
15720 47.19 -6.81 54 54.16 38.24 18.85 64.39 193 218 A Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 1 5150~5250MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5093.86 49.55 -24.45 74 41.45 32.14 9 33.04 100 115 P H
5123.24 41.69 -12.31 54 33.51 32.19 9.02 33.03 100 115 A H
* 5190 89.89 - - 81.58 32.26 9.08 33.03 100 115 P H
* 5190 83.39 - - 75.08 32.26 9.08 33.03 | 100 | 115 A | H
802.11n 5419.4 49.03 -24.97 74 40.23 32.58 9.24 33.02 100 115 P H
HT40 5454 .4 40.96 |-13.04 54 32.06 32.63 9.29 33.02 | 100 | 115 A | H
CH 38 5010.66 49.92 -24.08 74 42.01 32.02 8.93 33.04 100 185 P \Y
5190MHz 5068.38 41.61 -12.39 54 33.59 32.09 8.97 33.04 | 100 | 185 AV
* 5190 92.51 - - 84.2 32.26 9.08 33.03 100 185 P \
* 5190 84.95 - - 76.64 32.26 9.08 33.03 100 185 A \
5440.12 48.69 -25.31 74 39.83 32.61 9.27 33.02 100 185 P \
5434.24 40.9 -13.1 54 32.04 32.61 9.27 33.02 100 185 A \Y
5101.92 49.12 -24.88 74 41.02 32.14 9 33.04 100 117 P H
5047.32 41.82 -12.18 54 33.83 32.07 8.96 33.04 100 117 A H
* 5230 91.8 - - 83.4 32.33 9.1 33.08 | 100 | 117 P | H
* 5230 83.77 - - 75.37 32.33 9.1 33.03 100 117 A H
802.11n 5398.56 48.81 -25.19 74 40.05 32.56 9.22 33.02 100 117 P H
HT40 5454 .24 40.92 -13.08 54 32.02 32.63 9.29 33.02 100 117 A H
CH 46 5075.92 49.35 -24.65 74 41.28 32.12 8.99 33.04 100 197 P Vv
5230MHz 5058.24 41.75 |-12.25 54 33.73 | 3209 | 897 | 33.04 | 100 | 197 | A | V
* 5230 93.68 - - 85.28 32.33 9.1 33.03 100 197 P \
* 5230 85.57 - - 7717 32.33 9.1 33.03 100 197 A Vv
5353.92 48.54 |-25.46 74 39.89 32.49 9.19 33.03 | 100 | 197 P |V
5448.72 40.91 -13.09 54 32.01 32.63 9.29 33.02 100 197 A Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR712102E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10380 53.58 |-20.42 74 63.65 39.86 14.96 65.2 299 | 104 P | H
10380 45.06 -8.94 54 55.13 39.86 14.96 65.2 299 104 A H
802.11n 15570 57.67 -16.33 74 64.41 38.21 18.72 64.05 185 193 P H
HT40 15570 47.73 -6.27 54 54.47 38.21 18.72 64.05 185 193 A H
CH 38 10380 48.23 -25.77 74 58.3 39.86 14.96 65.2 100 0 P \
5190MHz 15570 57.43 |-16.57 74 64.17 | 38.21 18.72 | 64.05 | 198 | 205 | P | V
15570 47.51 -6.49 54 54.25 38.21 18.72 64.05 198 205 A \
\Y
10460 49.72 -24.28 74 59.66 39.94 15.01 65.2 100 0 P H
15690 56.3 -17.7 74 63.22 38.24 18.82 64.32 198 204 H
802.11n 15690 45.81 -8.19 54 52.73 38.24 18.82 64.32 198 204 A H
HT40 H
CH 46 10460 48.49 -25.51 74 58.43 39.94 15.01 65.2 100 0 P Vv
5230MHz 15690 56.32 | -17.68 74 63.24 | 3824 | 18.82 | 64.32 | 203 | 199 \%
15690 46.31 -7.69 54 53.23 38.24 18.82 64.32 203 199 A Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : C8 of C42

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
5140.92 49.48 -24.52 74 41.27 32.21 9.03 33.03 100 122 P H
5147.16 42.71 -11.29 54 34.48 32.21 9.05 33.03 100 122 A H
* 5210 90.76 - - 82.4 32.3 9.09 33.03 100 122 P H
* 5210 81.09 - - 72.73 32.3 9.09 33.03 100 122 A H
802.11ac 5408.48 49.67 -24.33 74 40.91 32.56 9.22 33.02 100 122 P H
VHT80 5458.04 41.31 -12.69 54 32.41 32.63 9.29 33.02 100 122 A H
CH 42 5130 50.49 -23.51 74 42.3 32.19 9.03 33.03 100 237 P \Y
5210MHz 5149.5 4298 | -11.02 54 34.75 | 32.21 9.05 | 3303 | 100 | 237 | A | V
* 5210 92.3 - - 83.94 32.3 9.09 33.03 100 237 P \
* 5210 82.17 - - 73.81 32.3 9.09 33.03 100 237 A \Y
5391.96 49.96 -24.04 74 41.23 32.54 9.21 33.02 100 237 P \
5443.76 41.32 -12.68 54 32.46 32.61 9.27 33.02 100 237 A \Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10420 47.3 -26.7 74 57.3 39.9 14.99 65.2 100 0 P H
15630 48.98 -25.02 74 55.82 38.23 18.77 64.2 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 46.66 |-27.34 74 56.66 39.9 14.99 65.2 100 0 P |V
5210MHz 15630 48.84 | -25.16 74 55.68 | 38.23 | 18.77 | 64.2 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)

5044.46 49.08 -24.92 74 41.09 32.07 8.96 33.04 100 115 P H

5105.56 40.82 -13.18 54 32.7 32.16 9 33.04 100 115 A H

* 5260 95.54 - - 87.07 32.37 9.13 33.03 100 115 P H

* 5260 86.17 - - 77.7 32.37 9.13 33.03 100 115 A H

5425.2 48.81 -25.19 74 40.01 32.58 9.24 33.02 100 115 P H

802112 5452.8 40.46 -13.54 54 31.56 32.63 9.29 33.02 100 115 A H

5:‘:);?_'2 5030.68 50.12 -23.88 74 42.16 32.05 8.95 33.04 100 198 P \

5069.68 40.79 |-13.21 54 32.77 32.09 8.97 33.04 | 100 | 198 AV

* 5260 97.56 - - 89.09 32.37 9.13 33.03 100 198 P \

* 5260 88.39 - - 79.92 32.37 9.13 33.03 100 198 A \

5458.08 49.17 -24.83 74 40.27 32.63 9.29 33.02 100 198 P \

5453.04 40.57 -13.43 54 31.67 32.63 9.29 33.02 100 198 A \

5034.65 49.07 -24.93 74 411 32.05 8.96 33.04 236 216 P H

5076.3 40.85 -13.15 54 32.78 32.12 8.99 33.04 236 216 A H

* 5300 95.54 - - 87 32.42 9.15 33.03 | 236 | 216 P | H

* 5300 85.94 - - 77.4 32.42 9.15 33.03 236 216 A H

5425.44 48.32 -25.68 74 39.52 32.58 9.24 33.02 236 216 P H

80212 5452.56 40.55 |-13.45 54 31.65 32.63 9.29 33.02 | 236 | 216 A | H

5;:;:2 5095.9 49.53 -24.47 74 41.43 32.14 9 33.04 100 200 P Vv

5114.45 40.97 -13.03 54 32.83 32.16 9.02 33.04 100 200 A \

* 5300 98.01 - - 89.47 32.42 9.15 33.03 100 200 P Vv

* 5300 88.79 - - 80.25 32.42 9.15 33.03 100 200 A Vv

5351.28 49.19 -24.81 74 40.54 32.49 9.19 33.03 100 200 P \

5358.24 40.53 -13.47 54 31.87 32.49 9.2 33.03 100 200 A Vv
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«auanas.  FCC RF Test Report

Report No. : FR712102E

* 5320 95.9 - - 87.33 32.44 9.16 33.03 | 246 | 219 P H
* 5320 86.39 - - 77.82 32.44 9.16 33.03 | 246 | 219 A H
5446.56 49.6 -24.4 74 40.72 32.63 9.27 33.02 | 246 | 219 P H
5454.24 40.36 -13.64 54 31.46 32.63 9.29 33.02 | 246 | 219 A H
H
802.11a
H
CH 64
* 5320 97.93 - - 89.36 32.44 9.16 33.03 | 100 195 P \
5320MHz
* 5320 88.52 - - 79.95 32.44 9.16 33.03 | 100 195 A \
5446.24 49.11 -24.89 74 40.23 32.63 9.27 33.02 100 195 P \Y
5452.96 40.53 -13.47 54 31.63 32.63 9.29 33.02 | 100 195 A \
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10520 57.14 -16.86 74 66.98 39.99 15.06 65.2 218 121 P H
10520 46.04 -7.96 54 55.88 39.99 15.06 65.2 218 121 A H
15780 58.34 -15.66 74 65.38 38.26 18.9 64.51 199 | 238 P H
802.11a
15780 47.19 -6.81 54 54.23 38.26 18.9 64.51 199 238 A H
CH 52
10520 48.41 -25.59 74 58.25 39.99 15.06 65.2 100 0 P Vv
5260MHz
15780 56.08 -17.92 74 63.12 38.26 18.9 64.51 174 234 P \%
15780 45.23 -8.77 54 52.27 38.26 18.9 64.51 174 | 234 A \
\Y
10600 56.98 -17.02 74 66.82 39.92 15.11 65.18 | 241 99 P H
10600 46.03 -7.97 54 55.87 39.92 15.11 65.18 | 241 99 A H
15900 57.34 -16.66 74 64.54 38.28 19.01 64.77 202 241 P H
802.11a
15900 46.21 -7.79 54 53.41 38.28 19.01 64.77 | 202 | 241 A H
CH 60
10600 49.44 -24.56 74 59.28 39.92 15.11 65.18 100 0 P Vv
5300MHz
15900 56.34 -17.66 74 63.54 38.28 19.01 64.77 | 191 213 P \
15900 45.24 -8.76 54 52.44 38.28 19.01 64.77 191 213 A \%
\Y
10640 57.27 -16.73 74 67.12 39.89 15.13 | 65.17 | 238 102 P H
10640 47.14 -6.86 54 56.99 39.89 15.13 | 65.17 | 238 102 A H
15960 60.67 -13.33 74 67.98 38.29 19.06 | 64.92 | 208 | 234 P H
802.11a
15960 49.21 -4.79 54 56.52 38.29 19.06 64.92 208 234 A H
CH64
10640 49.99 -24.01 74 59.84 39.89 15.13 | 65.17 | 100 0 P Vv
5320MHz
15960 58.57 -15.43 74 65.88 38.29 19.06 | 64.92 | 202 | 241 P \Y
15960 49.4 -4.6 54 56.71 38.29 19.06 64.92 202 241 A \%
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI 802.11n HT20 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5086.06 49.32 -24.68 74 41.25 32.12 8.99 33.04 100 119 P H
5115.96 40.9 -13.1 54 32.76 32.16 9.02 33.04 100 119 A H
* 5260 96.16 - - 87.69 32.37 9.13 33.03 100 119 P H
* 5260 86.61 - - 78.14 32.37 9.13 33.03 100 119 A H
802.11n 5411.28 48.84 -25.16 74 40.08 32.56 9.22 33.02 100 119 P H
HT20 5453.04 40.36 -13.64 54 31.46 32.63 9.29 33.02 100 119 A H
CH 52 5040.56 49.69 -24.31 74 41.7 32.07 8.96 33.04 100 200 P \Y
5260MHz 5142.48 40.81 |-13.19 54 3258 | 32.21 9.05 | 33.03 | 100 | 200 | A | V
* 5260 97.46 - - 88.99 32.37 9.13 33.03 100 200 P \Y
* 5260 89.17 - - 80.7 32.37 9.13 33.03 100 200 A \Y
5454.72 48.3 -25.7 74 39.4 32.63 9.29 33.02 100 200 P \
5448.72 40.46 -13.54 54 31.56 32.63 9.29 33.02 100 200 A \Y
5134.05 48.94 -25.06 74 40.75 32.19 9.03 33.03 100 115 P H
5062.3 40.9 -13.1 54 32.88 32.09 8.97 33.04 100 115 A H
* 5300 96.08 - - 87.54 32.42 9.15 33.03 100 115 P H
* 5300 89.15 - - 80.61 32.42 9.15 33.03 100 115 A H
802.11n 5427.12 49.17 -24.83 74 40.37 32.58 9.24 33.02 100 115 P H
HT20 5441.04 40.42 -13.58 54 31.56 32.61 9.27 33.02 100 115 A H
CH 60 5100.1 50.21 -23.79 74 42.11 32.14 9 33.04 100 226 P Vv
5300MHz 5070 41.02 |-12.98 54 33 32.09 | 897 | 33.04 | 100 | 226 | A | V
* 5300 96.22 - - 87.68 32.42 9.15 33.03 100 226 P Vv
* 5300 89.79 - - 81.25 32.42 9.15 33.03 100 226 A Vv
5350.8 49.39 -24.61 74 40.74 32.49 9.19 33.03 100 226 P Vv
5458.8 40.47 -13.583 54 31.57 32.63 9.29 33.02 100 226 A Vv
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«auanas.  FCC RF Test Report Report No. : FR712102E
5320 96.57 - - 88 32.44 9.16 33.03 107 114 P H
5320 88.9 - - 80.33 32.44 9.16 33.03 107 114 A H
5416.48 49.83 -24.17 74 41.03 32.58 9.24 33.02 107 114 P H
5452.16 40.37 -13.63 54 31.47 32.63 9.29 33.02 107 114 A H
802.11n H
HT20 H
CH 64 5320 97.63 - - 89.06 32.44 9.16 33.03 | 100 | 195 P |V
5320MHz 5320 89.75 - - 81.18 | 3244 | 916 | 33.03 | 100 | 195 | A | V
5372.32 50.62 -23.38 74 41.94 32.51 9.2 33.03 100 195 P \Y
5363.36 40.67 |-13.33 54 31.99 32.51 9.2 33.03 | 100 | 195 AV
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm)|(deg) (P/A)|(H/V)
10520 54.75 | -19.25 74 64.59 | 3999 | 1506 | 652 | 216 | 106 | P | H
10520 4574 | -8.26 54 55.58 | 39.99 | 1506 | 65.2 | 216 | 106 | A | H
802.11n 15780 61.15 |-12.85 74 68.19 | 38.26 18.9 | 64.51 | 189 | 211 P | H
HT20 15780 49.14 | -4.86 54 56.18 | 38.26 189 | 6451 | 189 | 211 | A | H
CH 52 10520 48.1 -25.9 74 57.94 | 39.99 | 15.06 | 652 | 100 0 P |V
5260MHz 15780 57.87 |-16.13 74 64.91 38.26 189 | 6451 | 100 | 215 | P | V
15780 45.05 | -8.95 54 52.09 | 38.26 189 | 6451 | 100 | 215 | A | V
v
10600 54.28 |-19.72 74 64.12 | 3992 | 1511 | 65.18 | 218 | 103 | P | H
10600 4517 | -8.83 54 55.01 39.92 | 1511 | 65.18 | 218 | 103 | A | H
802.11n 15900 59.74 | -14.26 74 66.94 | 3828 | 19.01 | 6477 | 183 | 244 | P | H
HT20 15900 48.74 | -5.26 54 55.94 | 38.28 | 19.01 | 64.77 | 183 | 244 | A | H
CH 60 10600 50.36 | -23.64 74 60.2 39.92 | 1511 | 65.18 | 100 0 P |V
5300MHz 15900 5717 |-16.83 74 64.37 | 3828 | 19.01 | 6477 | 112 | 243 | P | V
15900 45.93 -8.07 54 53.13 | 3828 | 19.01 | 6477 | 112 | 243 | A | V
v
10640 55.63 | -18.37 74 65.48 | 39.89 | 1513 | 65.17 | 298 | 107 | P | H
10640 45.33 -8.67 54 55.18 | 39.89 | 1513 | 65.17 | 298 | 107 | A | H
802.11n 15960 59.62 | -14.38 74 66.93 | 3829 | 19.06 | 6492 | 313 | 202 | P | H
HT20 15960 49.36 | -4.64 54 56.67 | 38.29 | 19.06 | 6492 | 313 | 202 | A | H
CH 64 10640 52.19 | -21.81 74 62.04 | 39.89 | 1513 | 6517 | 274 | 114 | P | V
5320MHz 10640 4223 | -11.77 54 52.08 | 39.89 | 1513 | 65.17 | 274 | 114 | A | V
15960 58.58 |-15.42 74 65.89 | 3829 | 19.06 | 64.92 | 283 | 158 | P | V
15960 44,94 | -9.06 54 5225 | 3829 | 19.06 | 6492 | 283 | 158 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI 802.11n HT40 (Band Edge @ 3m)

Band 2 5250~5350MHz

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
5035.36 50.3 -23.7 74 42.33 32.05 8.96 33.04 100 113 P H
5055.12 41.73 -12.27 54 33.71 32.09 8.97 33.04 100 113 A H
* 5270 91.94 - - 83.46 32.37 9.14 33.03 100 113 P H
* 5270 84.53 - - 76.05 32.37 9.14 33.03 100 113 A H
802.11n 5436.72 48.81 -25.19 74 39.95 32.61 9.27 33.02 100 113 P H
HT40 5452.56 40.98 |-13.02 54 32.08 32.63 9.29 33.02 | 100 | 113 A | H
CH 54 5139.62 50.13 -23.87 74 41.92 32.21 9.03 33.03 100 198 P \
5270MHz 5061.88 41.61 -12.39 54 33.59 32.09 8.97 33.04 | 100 | 198 AV
* 5270 93.53 - - 85.05 32.37 9.14 33.03 100 198 P \
* 5270 86.58 - - 78.1 32.37 9.14 33.03 100 198 A \
5362.32 48.86 -25.14 74 40.18 32.51 9.2 33.03 100 198 P \
5410.32 41.03 -12.97 54 32.27 32.56 9.22 33.02 100 198 A \Y
5124.95 49.37 -24.63 74 41.18 32.19 9.03 33.03 100 114 P H
5108.5 41.65 -12.35 54 33.51 32.16 9.02 33.04 100 114 A H
* 5310 92.52 - - 83.95 32.44 9.16 33.03 100 114 P H
* 5310 86.11 - - 77.54 32.44 9.16 33.03 100 114 A H
802.11n 5440.56 48.76 -25.24 74 39.9 32.61 9.27 33.02 100 114 P H
HT40 5414.16 41.15 -12.85 54 32.35 32.58 9.24 33.02 100 114 A H
CH 62 5030.8 49.13 -24.87 74 41.17 32.05 8.95 33.04 100 193 P \
5310MHz 5089.6 4162 |-12.38 54 3352 | 32.14 9 33.04 | 100 | 193 | A | V
* 5310 94.25 - - 85.68 32.44 9.16 33.03 100 193 P \
* 5310 86.71 - - 78.14 32.44 9.16 33.03 100 193 A Vv
5423.76 49.06 -24.94 74 40.26 32.58 9.24 33.02 100 193 P \
5407.44 41.38 -12.62 54 32.62 32.56 9.22 33.02 100 193 A \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 49.93 -24.07 74 59.77 39.97 15.07 | 65.19 100 0 P H
15810 56.19 -17.81 74 63.27 38.26 18.93 | 64.58 189 213 P H
802.11n 15810 46.03 -7.97 54 53.11 38.26 18.93 | 64.58 189 213 A H
HT40 H
CH 54 10540 46.51 -27.49 74 56.35 39.97 15.07 | 65.19 100 0 P \
5270MHz 15810 56.46 | -17.54 74 63.54 | 3826 | 18.93 | 6458 | 195 | 201 | P | V
15810 46.14 -7.86 54 53.22 38.26 18.93 | 64.58 195 201 A \
\Y
10620 50.13 | -23.87 74 59.99 39.9 15.12 | 65.18 | 100 0 P | H
15930 57.63 | -16.37 74 64.87 38.29 19.05 | 64.85 | 198 | 187 H
802.11n 15930 47.3 -6.7 54 54.54 38.29 19.05 | 64.85 198 187 A H
HT40 H
CH 62 10620 47.51 -26.49 74 57.37 39.9 15.12 65.18 100 0 P Vv
5310MHz 15930 55.11 -18.89 74 62.35 38.29 19.05 | 64.85 | 188 | 213 Vv
15930 45.03 -8.97 54 52.27 38.29 19.05 | 64.85 188 213 A Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR712102E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
5093.45 49.42 -24.58 74 41.32 32.14 9 33.04 100 115 P H
5104.3 41.86 -12.14 54 33.76 32.14 9 33.04 100 115 A H
* 5290 90.29 - - 81.77 32.4 9.15 33.03 100 115 P H
* 5290 80.82 - - 72.3 32.4 9.15 33.03 100 115 A H
802.11ac 5379.36 48.95 -25.05 74 40.22 32.54 9.21 33.02 100 115 P H
VHT80 5361.44 42.65 -11.35 54 33.97 32.51 9.2 33.03 100 115 A H
CH 58 5084.7 49.35 -24.65 74 41.28 32.12 8.99 33.04 100 200 P \Y
5290MHz 5015.75 4168 |-12.32 54 33.77 | 3202 | 893 | 33.04 | 100 | 200 | A | V
* 5290 92.76 - - 84.24 324 9.15 33.03 100 200 P \Y
* 5290 82.72 - - 74.2 324 9.15 33.03 100 200 A \Y
5358.92 50.67 | -23.33 74 42.01 32.49 9.2 33.03 | 100 | 200 P |V
5361.72 43.53 -10.47 54 34.85 32.51 9.2 33.03 100 200 A \Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10580 48.21 -25.79 74 58.05 39.93 15.1 65.18 | 100 0 P | H
15870 49.3 -24.7 74 56.48 38.28 18.98 | 64.73 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 47.91 -26.09 74 57.75 39.93 15.1 65.18 100 0 P \
5290MHz 15870 48.25 |-25.75 74 55.43 | 38.28 | 18.98 | 64.73 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 ( MHz) (dBuV/m)| (dB) |(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5420.24 49.14 -24.86 74 40.34 32.58 9.24 33.02 | 200 118 P H
5452.88 40.96 -13.04 54 32.06 32.63 9.29 33.02 | 200 118 A H
* 5500 97.78 - - 88.76 32.7 9.34 33.02 | 200 118 P H
* 5500 88.33 - - 79.31 32.7 9.34 33.02 | 200 118 A H
H
802.11a
H
CH 100
5424.56 49.54 -24.46 74 40.74 32.58 9.24 33.02 100 213 P \Y
5500MHz
5460.08 41.07 -12.93 54 32.17 32.63 9.29 33.02 | 100 | 213 A \
* 5500 99.61 - - 90.59 32.7 9.34 33.02 | 100 | 213 P Vv
* 5500 89.78 - - 80.76 32.7 9.34 33.02 | 100 | 213 A Vv
\
\Y
5453.92 49.91 -24.09 74 41.01 32.63 9.29 33.02 | 210 | 214 P H
5456.8 40.54 -13.46 54 31.64 32.63 9.29 33.02 210 214 A H
* 5580 99.88 - - 90.69 32.8 9.46 33.07 | 210 | 214 P H
* 5580 90.38 - - 81.19 32.8 9.46 33.07 | 210 | 214 A H
5757.44 49.4 -24.6 74 39.58 33.06 9.92 33.16 210 214 P H
802.11a
5759.96 42.12 -11.88 54 32.3 33.06 9.92 33.16 | 210 | 214 A H
CH 116
5469.04 49.16 -24.84 74 40.22 32.65 9.31 33.02 100 223 P Vv
5580MHz
5460.4 40.5 -13.5 54 31.6 32.63 9.29 33.02 | 100 | 223 A \
* 5580 99.15 - - 89.96 32.8 9.46 33.07 | 100 | 223 P \Y
* 5580 90.01 - - 80.82 32.8 9.46 33.07 | 100 | 223 A \Y
5762.795 49.36 -24.64 74 39.54 33.06 9.92 33.16 | 100 | 223 P \
5759.96 41.56 -12.44 54 31.74 33.06 9.92 33.16 100 223 A Vv
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5700 100.12 - - 90.5 32.97 9.77 33.12 | 228 | 215 P H
5700 90.8 - - 81.18 32.97 9.77 33.12 | 228 | 215 A H
5751.88 51.25 -22.75 74 41.47 33.06 9.87 33.15 | 228 | 215 P H
5759.96 43.22 -10.78 54 33.4 33.06 9.92 33.16 | 228 | 215 A H
H

802.11a
H

CH 140
5700 99.43 - - 89.81 32.97 9.77 33.12 | 100 | 214 P Vv

5700MHz
5700 90.12 - - 80.5 32.97 9.77 33.12 | 100 | 214 AV
5740.76 52.66 -21.34 74 42.9 33.04 9.87 33.15 100 214 P \Y
5737 42.37 -11.63 54 32.61 33.04 9.87 33.15 | 100 | 214 AV
Vv
Vv

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 56.01 -17.99 74 65.84 39.6 15.37 65.1 221 98 P H
11000 46.15 -7.85 54 55.98 39.6 15.37 65.1 221 98 A H
16500 48.21 -25.79 74 54.36 39.2 19.45 65.1 100 0 P H
802.11a
H
CH 100
11000 54.39 -19.61 74 64.22 39.6 15.37 65.1 189 79 Vv
5500MHz
11000 45.28 -8.72 54 55.11 39.6 15.37 65.1 189 79 A \Y
16500 48.58 -25.42 74 54.73 39.2 19.45 65.1 100 0 P Vv
\Y
11160 54.57 -19.43 74 64.54 39.43 15.51 65.2 220 143 H
11160 45.36 -8.64 54 55.33 39.43 15.51 65.2 220 143 A H
16740 48.38 -25.62 74 52.76 40.55 19.61 64.86 100 0 H
802.11a
H
CH 116
11155 54.32 -19.68 74 64.26 39.45 15.51 65.19 216 127 Vv
5580MHz
11155 44.54 -9.46 54 54.48 39.45 1551 | 65.19 | 216 127 AV
16740 46.12 -27.88 74 50.5 40.55 19.61 64.86 100 0 Vv
\Y
11400 49.2 -24.8 74 59.32 39.2 15.74 | 65.34 | 100 0 P H
17100 50.74 -23.26 74 52.67 42.36 19.82 64.46 100 0 P H
H
802.11a
H
CH 140
11400 48.84 -25.16 74 58.96 39.2 15.74 | 65.34 | 100 0 P Vv
5700MHz
17100 50.56 -23.44 74 52.49 42.36 19.82 | 64.46 | 100 0 P Vv
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5460.4 49.13 | -24.87 74 40.23 | 32.63 9.29 | 3302 100 | 115 | P | H
5465.52 40.7 -13.3 54 31.78 | 3265 9.29 | 3302 100 | 115 | A | H
* 5500 96.63 - - 87.61 32.7 9.34 | 3302 100 | 115 | P | H
* 5500 89.27 - - 80.25 327 9.34 | 3302 100 | 115 | A | H
802.11n H
HT20 H
CH 100 5390.8 50.24 | -23.76 74 41.51 32.54 9.21 | 33.02 | 100 | 216 | P | V
5500MHz 5461.2 40.98 |-13.02 54 32.08 | 32.63 9.29 | 33.02 | 100 | 216 | A | V
* 5500 99.21 - - 90.19 32.7 9.34 | 33.02 | 100 | 216 | P | V
* 5500 91.53 - - 82.51 32.7 9.34 | 33.02 | 100 | 216 | A | V
v
%
5424.88 49.53 | -24.47 74 40.73 | 3258 9.24 | 3302 100 | 115 | P | H
5450.56 40.44 | -13.56 54 31.54 | 3263 929 | 3302 100 | 115 | A | H
* 5580 98.14 - - 88.95 32.8 9.46 | 33.07 100 | 115 | P | H
* 5580 89.1 - - 79.91 32.8 9.46 | 33.07 | 100 | 115 | A | H
802.11n 5735.39 49.15 |-24.85 74 39.44 | 33.04 982 | 3315 | 100 | 115 | P | H
HT20 5731.61 4153 | -12.47 54 31.85 | 33.01 9.82 | 3315 | 100 | 115 | A | H
CH 116 5388.64 49.31 | -24.69 74 40.58 | 3254 9.21 | 3302 | 100 | 213 | P | V
5580MHz 5452.72 40.65 |-13.35 54 31.75 | 32.63 9.29 | 33.02 | 100 | 213 | A | V
* 5580 100.4 - - 91.21 32.8 946 | 33.07 | 100 | 213 | P | V
* 5580 89.68 - - 80.49 32.8 946 | 33.07 | 100 | 213 | A | V
5760.275 50.13 | -23.87 74 40.31 33.06 9.92 | 3316 | 100 | 213 | P | V
5759.645 42,05 |-11.95 54 3223 | 33.06 9.92 | 3316 | 100 | 213 | A | V
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5700 98.37 - - 88.75 32.97 9.77 33.12 100 113 P H
5700 89.84 - - 80.22 32.97 9.77 33.12 100 113 A H
5744.2 50.5 -23.5 74 40.74 33.04 9.87 33.15 100 113 P H
5759.96 41.94 -12.06 54 32.12 33.06 9.92 33.16 100 113 A H
802.11n H
HT20 H
CH 140 5700 99.23 - - 89.61 32.97 9.77 33.12 100 213 P Vv
5700MHz 5700 91.08 - - 8146 | 3297 | 977 | 3312 | 100 | 213 | A | V
5755 50.44 -23.56 74 40.61 33.06 9.92 33.15 100 213 P \
5760.04 42.44 -11.56 54 32.62 33.06 9.92 33.16 100 213 A \
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) [(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
11000 56.82 | -17.18 74 66.65 39.6 15.37 | 65.1 189 | 196 | P | H
11000 46.6 7.4 54 56.43 39.6 15.37 | 65.1 189 | 196 | A | H
802.11n 16500 50.05 | -23.95 74 56.2 39.2 19.45 | 65.1 100 0 P | H
HT20 H
CH 100 11000 55.49 | -18.51 74 65.32 39.6 15.37 | 65.1 100 | 119 %
5500MHz 11000 4495 | -9.05 54 54.78 39.6 15.37 | 65.1 100 | 119 | A | V
16500 47.02 | -26.98 74 53.17 39.2 19.45 | 65.1 100 0 P |V
%
11160 57.18 | -16.82 74 67.15 | 39.43 | 1551 | 652 | 180 | 143 H
11160 46.88 | -7.12 54 56.85 | 39.43 | 1551 | 652 | 180 | 143 | A | H
802.11n 16740 47.73 | -26.27 74 52.11 4055 | 19.61 | 64.86 | 100 0 H
HT20 H
CH 116 11160 55.87 | -18.13 74 65.84 | 39.43 | 1551 | 652 | 100 | 154 %
5580MHz 11160 44.75 -9.25 54 5472 | 39.43 | 15.51 652 | 100 | 154 | A | V
16740 46.53 | -27.47 74 50.91 4055 | 19.61 | 64.86 | 100 0 %
%
11400 48.08 |-25.92 74 58.2 39.2 15.74 | 65.34 | 100 0 P | H
17100 49.36 | -24.64 74 5129 | 4236 | 19.82 | 64.46 | 100 0 P | H
802.11n H
HT20 H
CH 140 11400 48.08 |-25.92 74 58.2 39.2 15.74 | 65.34 | 100 0 P |V
5700MHz 17100 49.36 | -24.64 74 5129 | 4236 | 19.82 | 64.46 | 100 0 P |V
%
%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : C26 of C42

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBuV/m)| (dB) [(dBuV/m)|(dBupV)| (dB/m)| (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5365.6 49.32 | -24.68 74 40.64 | 3251 9.2 33.03 | 100 | 117 | P | H
5455.12 4144 |-12.56 54 3254 | 3263 9.29 | 33.02 | 100 | 117 | A | H
* 5510 93.01 - - 83.98 32.7 9.36 | 33.03 | 100 | 117 | P | H
* 5510 85.96 - - 76.93 327 9.36 | 33.03 | 100 | 117 | A | H
802.11n 5757.44 49.73 | -24.27 74 39.91 33.06 9.92 | 3316 | 100 | 117 | P | H
HT40 5751.455 4226 |-11.74 54 325 33.04 9.87 | 3315 | 100 | 117 | A | H
CH 102 5463.04 49.43 | -24.57 74 40.51 32.65 9.29 | 33.02 | 100 | 213 | P | V
5510MHz 5459.2 4156 |-12.44 54 32.66 | 32.63 9.29 | 33.02 | 100 | 213 | A | V
* 5510 95.43 - - 86.4 32.7 9.36 | 33.03 | 100 | 213 | P | V
* 5510 87.69 - - 78.66 32.7 9.36 | 33.03 | 100 | 213 | A | V
5749.88 49.45 | -24.55 74 39.69 | 33.04 9.87 | 3315 | 100 | 213 | P | V
5759.96 4226 |-11.74 54 3244 | 33.06 9.92 | 3316 | 100 | 213 | A | V
5426.8 48.52 | -25.48 74 39.72 | 3258 9.24 | 3302 100 | 116 | P | H
5461.12 4119 | -12.81 54 3229 | 3263 929 | 3302 100 | 116 | A | H
* 5550 92.19 - - 83.06 | 32.77 9.41 | 3305 100 | 116 | P | H
* 5550 85.31 - - 76.18 | 32.77 9.41 | 3305 100 | 116 | A | H
802.11n 5753.975 50.34 | -23.66 74 40.51 33.06 9.92 | 3315 | 100 | 116 | P | H
HT40 5751.455 4221 | -11.79 54 3245 | 33.04 9.87 | 3315 | 100 | 116 | A | H
CH 110 5463.04 49.8 242 74 40.88 | 3265 929 | 3302 | 100 | 215 | P | V
5550MHz 5466.88 4123 |-12.77 54 3229 | 32.65 9.31 | 33.02 | 100 | 215 | A | V
* 5550 96.69 - - 87.56 | 32.77 941 | 3305 | 100 | 215 | P | V
* 5550 88.06 - - 78.93 | 3277 941 | 3305 | 100 | 215 | A | V
5754.605 49.3 -24.7 74 39.47 | 33.06 9.92 | 3315 | 100 | 215 | P | V
5731.295 422 -11.8 54 3252 | 33.01 9.82 | 3315 | 100 | 215 | A | V
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5467.95 48.83 | -25.17 74 39.89 | 3265 9.31 | 3302 100 | 114 | P | H
5467.25 4139 |-12.61 54 3245 | 3265 9.31 | 33.02 | 100 | 114 | A | H
* 5670 95.77 - - 86.27 | 32.94 9.67 | 33.11 | 100 | 114 | P | H
* 5670 88.33 - - 78.83 | 32.94 9.67 | 3311 | 100 | 114 | A | H
802.11n 5731.575 50.45 |-23.55 74 40.77 | 33.01 9.82 | 3315 | 100 | 114 | P | H
HT40 5731.925 4261 |-11.39 54 3293 | 33.01 9.82 | 3315 | 100 | 114 | A | H
CH 134 5459.9 48.42 | -25.58 74 39.52 | 32.63 9.29 | 33.02 | 100 | 215 | P | V
5670MHz 5413.7 41.07 |-12.93 54 32.27 32.58 924 | 33.02 | 100 | 215 | A | V
* 5670 98.18 - - 88.68 | 32.94 9.67 | 3311 | 100 | 215 | P | V
* 5670 90.22 - - 80.72 | 32.94 9.67 | 33.11 | 100 | 215 | A | V
5741.375 50.99 | -23.01 74 4123 | 33.04 9.87 | 3315 | 100 | 215 | P | V
5752.925 4294 | -11.06 54 33.16 | 33.06 9.87 | 3315 | 100 | 215 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : C28 of C42

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) (dBpV/m)| (dB) |(dBuV/m)|(dBupV)| (dB/m) | (dB) | (dB) [(cm) |(deg) (P/A)|(H/V)
11020 50.9 -23.1 74 60.74 39.58 15.4 65.11 100 0 P H
16530 46.1 -27.9 74 52.02 39.39 19.46 65.07 100 0 P H
802.11n H
HT40 H
CH 102 11020 49.76 -24.24 74 59.6 39.58 15.4 65.11 100 0 P \
5510MHz 16530 45.09 | -28.91 74 51.01 39.39 | 19.46 | 65.07 | 100 0 P |V
\
\Y
11100 49.64 -24.36 74 59.54 39.5 15.47 65.16 100 0 P H
16650 46.87 -27.13 74 51.88 40.07 19.55 64.94 100 0 P H
802.11n H
HT40 H
CH 110 11100 49.62 -24.38 74 59.52 39.5 15.47 65.16 100 0 P Vv
5550MHz 16650 45.38 | -28.62 74 50.39 | 40.07 | 19.55 | 64.94 | 100 0 P |V
Vv
Vv
11340 47.34 -26.66 74 57.41 39.27 15.67 65.3 100 0 P H
17010 49.35 -24.65 74 51.74 42.06 19.79 64.58 100 0 P H
802.11n H
HT40 H
CH 134 11340 46.07 -27.93 74 56.14 39.27 15.67 65.3 100 0 P \
5670MHz 17010 48.77 | -25.23 74 51.16 | 42.06 | 19.79 | 64.58 | 100 0 P |V
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - 5470~5725MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) (dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)/(H/V)
5463.28 49.42 -24.58 74 40.5 32.65 9.29 33.02 217 111 P H
5454 .4 41.89 -12.11 54 32.99 32.63 9.29 33.02 217 111 A H
* 5530 92.37 - - 83.31 32.72 9.39 33.05 217 111 P H
* 5530 82.33 - - 73.27 32.72 9.39 33.05 217 111 A H
802.11ac 5749.565 50.91 -23.09 74 41.15 33.04 9.87 33.15 217 111 P H
VHT80 5759.96 42.76 -11.24 54 32.94 33.06 9.92 33.16 217 111 A H
CH 106 5447.2 49.14 -24.86 74 40.26 32.63 9.27 33.02 100 213 P \Y
5530MHz 5470 42.6 -11.4 54 3366 | 3265 | 931 | 33.02 | 100 | 213 | A | V
* 5530 93.22 - - 84.16 32.72 9.39 33.05 100 213 P \
* 5530 82.85 - - 73.79 32.72 9.39 33.05 100 213 A \
5751.455 49.13 -24.87 74 39.37 33.04 9.87 33.15 100 213 P \
5759.96 42.58 -11.42 54 32.76 33.06 9.92 33.16 100 213 A \Y
5361.9 48.7 -25.3 74 40.02 32.51 9.2 33.03 228 112 P H
5453.25 41.4 -12.6 54 325 32.63 9.29 33.02 228 112 A H
* 5610 92.58 - - 83.29 32.84 9.53 33.08 | 228 | 112 P | H
* 5610 82.59 - - 73.3 32.84 9.53 33.08 | 228 | 112 | A | H
802.11ac 5735.705 49.16 -24.84 74 39.4 33.04 9.87 33.15 228 112 P H
VHT80 5734.445 42.43 -11.57 54 32.75 33.01 9.82 33.15 228 112 A H
CH 122 5437.85 49.17 -24.83 74 40.31 32.61 9.27 33.02 100 219 P Vv
5610MHz 5424.9 41.2 -12.8 54 32.4 32.58 9.24 | 33.02 | 100 | 219 | A | V
* 5610 92.84 - - 83.55 32.84 9.53 33.08 100 219 P \
* 5610 83.09 - - 73.8 32.84 9.53 33.08 100 219 A \
5732.87 49.51 -24.49 74 39.83 33.01 9.82 33.15 100 219 P \
5759.96 42.47 -11.53 54 32.65 33.06 9.92 33.16 100 219 A \
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR712102E

Band 3 5470~5725MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11060 47.32 -26.68 74 57.2 39.53 1544 | 65.14 100 0 P H
16590 48.21 -25.79 74 53.73 39.68 19.51 65.01 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 47 .11 -26.89 74 56.99 39.53 15.44 | 65.14 100 0 P \
5530MHz 16590 48.92 | -25.08 74 54.44 | 39.68 | 19.51 | 65.01 | 100 0 P |V
\Y
\Y
11220 47.69 -26.31 74 57.67 39.38 15.58 | 65.23 100 0 P H
16830 47.13 -26.87 74 50.87 41.03 19.67 | 64.77 100 0 P H
802.11ac H
VHT80 H
CH 122 11220 47.5 -26.5 74 57.48 39.38 15.58 | 65.23 100 0 P \
5610MHz 16830 46.98 | -27.02 74 50.72 | 41.03 | 19.67 | 64.77 | 100 0 PV
Vv
Vv
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR712102E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) (dBuV/m)| (dB) |(dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5720 98.92 - - 89.22 33.01 9.82 33.13 | 212 194 P H
* 5720 89.2 - - 79.5 33.01 9.82 33.13 | 212 194 A H
H
H
H

802.11a
H

CH 144
* 5720 100.6 - - 90.9 33.01 9.82 33.13 | 100 | 254 \

5720MHz
* 5720 90.91 - - 81.21 33.01 9.82 33.13 | 100 | 254 A \
Vv
Vv
Vv
\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11440 47.86 -26.14 74 58 39.17 15.77 | 65.36 | 100 0 P H
17160 52.24 -15.96 68.2 53.82 42.6 19.84 | 64.37 | 100 0 P H
H

802.11a
H

CH 144
11440 48.92 -25.08 74 59.06 39.17 15.77 | 65.36 | 100 0 P Vv

5720MHz
17160 50.62 -17.58 68.2 52.2 42.6 19.84 64.37 100 0 P \Y
\
\Y

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
* 5720 99.65 - - 89.95 33.01 9.82 33.13 212 194 P H
* 5720 89.9 - - 80.2 33.01 9.82 33.13 212 194 A H
H
H
802.11n H
HT20 H
CH 144 * 5720 102.04 - - 92.34 33.01 9.82 33.13 100 254 \Y
5720MHz | - 5720 91.51 - - 81.81 | 33.01 982 | 3313 | 100 | 254 | A |V
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RF Test Report

Report No. : FR712102E

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11440 46.88 -27.12 74 57.02 39.17 15.77 | 65.36 100 0 P H
17160 51.29 -16.91 68.2 52.87 42.6 19.84 | 64.37 100 0 P H
802.11n H
HT20 H
CH 144 11440 47.5 -26.5 74 57.64 39.17 15.77 | 65.36 100 0 P \
5720MHz 17160 51.06 |-17.14| 68.2 52.64 42.6 19.84 | 64.37 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBupV/m) (dB) |(dBuV/m) (dBupV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
* 5710 95.84 - - 86.21 32.99 9.77 33.13 212 194 P H
* 5710 86.43 - - 76.8 32.99 9.77 33.13 212 194 A H
H
H
802.11n H
HT40 H
CH 142 * 5710 97.42 - - 87.79 32.99 9.77 33.13 100 254 \
5710MHz | - 5710 88.04 - - 7841 | 3299 | 977 | 33.13 | 100 | 254 | A | V
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : C36 of C42
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FCC RF Test Report

Report No. : FR712102E

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11420 45.68 -28.32 74 55.82 39.18 15.75 | 65.35 100 0 P H
17130 51.05 -17.15 68.2 52.8 42.48 19.83 | 64.41 100 0 P H
802.11n H
HT40 H
CH 142 11420 4599 | -28.01 74 56.13 39.18 15.75 | 65.35 | 100 0 P |V
5710MHz 17130 51.13 |-17.07| 68.2 52.88 | 42.48 | 19.83 | 64.41 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : C37 of C42

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FR712102E

WIFI 802.11ac VHT80 (Band Edge @ 3m)

Band 3 - Straddle Channel

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |(dBuV/m) (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(H/V)
* 5690 91.95 - - 82.38 32.97 9.72 33.12 219 180 P H
* 5690 82.03 - - 72.46 32.97 9.72 33.12 219 180 A H
H
H
802.11ac H
VHT80 H
CH 138 * 5690 92.6 - - 83.03 32.97 9.72 33.12 100 249 \Y
5690MHz | - 5690 82.92 - - 73.35 | 3297 | 972 | 3312 | 100 | 249 | A | V
\Y
\Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Report No. : FR712102E

WIFI 802.11ac VHT80 (Harmonic @ 3m)

Band 3 - Straddle Channel

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m) (dB) |[(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
11380 46.37 -27.63 74 56.47 39.22 15.72 | 65.33 100 0 P H
17070 50.87 -17.33 68.2 52.98 42.24 19.81 64.51 100 0 P H
802.11ac H
VHT80 H
CH 138 11380 46.69 -27.31 74 56.79 39.22 15.72 | 65.33 100 0 P \
5690MHz 17070 51.11 | -17.09| 68.2 53.22 | 4224 | 19.81 | 64.51 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

30 23.72 | -16.28 40 29.81 25.7 0.68 32.5 - - P H

105.06 26.2 -17.3 43.5 40.76 16.65 1.27 32.5 - - P H

160.14 25.03 -18.47 43.5 39.15 16.9 1.61 32.73 - - P H

685.7 28.57 | -17.43 46 31.09 26.56 3.27 32.47 - - P H

834.1 30.9 -15.1 46 30.41 28.71 3.63 32 - - P H

941.9 33.04 |-12.96 46 29.94 30.38 3.82 31.27 | 102 | 241 P H

H

H

H

H

H

802.11a H

LF 30 31.25 -8.75 40 37.34 25.7 0.68 32.5 - - P |V

59.7 32.94 -7.06 40 52.45 11.9 1.06 32.49 143 101 P Vv

79.41 241 -15.9 40 41.77 13.58 1.22 32.48 - - P |V

757.8 30.06 |-15.94 46 30.97 27.79 3.47 32.3 - - P |V

869.8 32.11 -13.89 46 31.03 29.02 3.73 31.82 - - P |V

948.9 325 -13.5 46 29.15 30.57 3.82 31.21 - - P |V

\Y

Vv

\Y

\Y

Vv

\Y

1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

SPORTON INTERNATIONAL INC. Page Number : C41 of C42
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FCC RF Test Report

Report No. : FR712102E

A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable | Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
802.11b 2390 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 01
2412MHz 2390 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpV/m) — Limit Line(dBpV/m)
= 55.45(dBpV/m) — 74(dBuV/m)
=-18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBpV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 18~22°C

Test Engineer : J.C. Liang, Jacky Hung and Ken Wu

Relative Humidity : (55~60%

Note symbol

-L Low channel location

-R High channel location

SPORTON INTERNATIONAL INC. Page Number : D1 of D139
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FCC RF Test Report

SPORTON LAB.

Report No. : FR712102E

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

142

Horizontal

Fundamental

Date: 20170328

Site
Condition

5030 5050 5070, 5000, 5110. 510, 5150, 5170, 5190. 6210. 5230 52
Frequency (MH2)
$03CHILHY
+PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20170328

PEAK 74

AV 5

52 T T

WWWM”WMMW

000 2000. 3000. 4000, 5000.
Frequency (MHz)

Site 03CHILHY

Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 7000

Detector

Avg . project

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak
1712102

Derector +Peak Detector Peak
Pea k Project 1712102 Project 712102
A @Bvim) Date: 2017.03.28
1225
1059
a7 ™
700) \
525
L
350
15|
5030, 5050 5070, 5090, 510 5130, 510 5170, 5190 E210. 5230 52
Frequency (WHz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz

1+2 Vertical Fundamental

) By Date: 20170328 o, Date: 2017038
1225 122
105 1050
a7 w7
peax 14
700 700
v 51
f iz
! ol vt ol I R S
o
35| o
13| s
G Su0. Boso. Soro. Bo%. S0, 5130, 510, 5170, 510, Eio. %0 5280 o0 2000, D 000 ED oo 7o
Froquency () roquency ()
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 712102 Project 712102

) @Buvim) Date: 2017.03.28
1225
1059
a7
L

700
52
35
15|

0 503, 505 5070, S0%. 110, 5130, 5180, 5170 190 5210 230 5280

Frequency (HHs)

site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - L

142

Horizontal

Fundamental

A (6Buvim) Date: 2017.03.28 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1050
a7 a1
pEAK 74
700 700
Avs, 5
52| " " . 7 52
o . ; P ¢ o, TR e —
i ¥
Dot
350 s
175 1
00 5030, 500. 5070. 5090, 5M0. 510, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1050
a7 M
700 q
= \
L : /N
350
175
00 500, 500, 5070. 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg . Project 712102

Left blank
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Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

agl
TR T ;
ey
site o3crLHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWI003000KH2 VBW-3000000KHz SWT-Auto
Detector : Peak
Peak poject 712102 eft blan
a2\
\ .
ey
site o3crLHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L

1+2 Vertical Fundamental

A (6Buvim) Date: 2017.0328 evel(Buvim) Date: 2017.0328
1225 1225
1059 105.)
a3 a5
peaK 74|
700 700
et syl osebsddyorsin gl ) SR e
St
350 a5 bt
1) 75|
G0 503, 5050. B070. 50%0. 0. 5130 5160, 5170, 5180, 6210 £230. 5200 00 2000, 3000 000 5000 5000 7000
Frequency (Miz) Frequency ()
site $03CHIL-HY site 03CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector peak
Peak Project 1712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1059
a3
700
52 \
350
R
G0 503, 5050, B070. 5090, 0. 5130, 5160, 5170, 5190, 6210 E2%0. 5200
Froquency (HHe)
site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

)
Uy M
Fosnanc
sie 03cH1LHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
ROW-I000.000KH2 VBWE3000000KHz SWTAuto
Detector : Peak
Peak poject 712102 eft blan
wsfy
A
\ .
Fropancy
sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D7 of D139
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28
1225 1225
105.0) 105.0
1
a75] a75)
PEAK 74|
709 r{ 700]

i AvG s
525 52 fmwﬂ*
4 " " " o AV.’ R —————

350 350
175 75
00 5030. 5050 5070 5090, 510, 5130, 5150 5170, 5190, 5210. 5230, 5260 000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (1z) Frequency (MHz)
Site +03CHI1HY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 712102 Project 712102

A (@BuVim) Date: 2017.03.28

m

700 N\

52, \
1

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)

Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

A
[“'M
700 /'
/ iyl ot n
Fosnanc
Sie 03cH1LHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ROW-I000.000KH2 VBWA3000000KHz SWTAuto
Detector : Peak
Peak poject 712102 eft blan
w1
525 / \ 2
.
Fropancy
sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

142

Vertical

Fundamental

:
VY
oot el / ) B
. I Y -
A
350) 5.0t
Pacvoney iy
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto REW:I000000K+2 VBW3000.000KHz SWTAuto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
T
° /
.
Pacvorey Wy
sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R

1+2 Vertical Fundamental

Date: 20170328

af M

i

87.5) /\
veaw o 71
700
i et b
.

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (MHz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

-
v
ad
ey
e "
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz

142

Horizontal

Fundamental

Peak

Date: 20170328

[l

et - ¥
359
175
030, 5050 5070, 5080 M0, 51305150 5170 5100 6210 5230 52
Frequency (WHz)

site +03CHILHY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1712102

Date: 20170328

pEAK 74
AvS s
pr T
b
5000, 000 ED 000 7000
Frequency (HHz)
03CHILHY

PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date: 20170328

&

Sit

Detector
Project

ite
Condition

5030, 500, 50

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
+Peak
1712102

0. 5090, 5110, 5130, 5150 5170, 5190, 5210, 5230 52
Frequency (Hz)

)

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
A (6Buvim) Date: 2017.0328 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1050
1
a7 a1
peaK 74|
700 700
avG s
525 y— 52 v
b ABA Y il s v A F————
350 a0t
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1050
a7
700 J’
52 y; \
350
175
00 500, 500 5070. 5090, 50, 5130 5150 5170, 5190 5210 5230 5260
Froquency (WHz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D13 of D139



«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH44 5220MHz - L

1+2 Horizontal Fundamental

A (@BuVim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28

a75] a75)
PEAK 74|
709 700]
VG5
525 y 52 A
iy (i n i ot

A
e b

350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017-03.28
1225
1050
a7
700

350
175
00 5030. 5050 5070, 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D14 of D139
TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - R

142

Horizontal

Fundamental

Avg.

Site
Condition

Detector
Project

5250 5270, 5290 6310, 5330, 5350,
Froquency (MH2)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

)

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

g
A .
:
s g
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
- ROW000000KH2 VoW-3000000K+z SWT Auto
Detector :Peak
Peak poject 712102 eft blan
A
T

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH44 5220MHz - L

142

Vertical

Fundamental

Detector

Avg . Project

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak
:712102

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 20170328
1225 1225
1050 1050
a7 a1
PEAK 74
700 700
. - ———
¥ ol y Pl MW
350 3s.f
175 1
00 500, 500. 5070, 500, 50, 5130, 510 5170, 5190, 5210, 5230, 52 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017-03.28
1225
1050
a7
700 ﬁ W
52 / \
Y N O A A O O R e A
350
175
00 500, 500, 5070, 5080, 50, 5130, 510 5170, 5190 G210, 5230 52
Frequency (MHz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH44 5220MHz - R

1+2 Vertical Fundamental

Date: 20170328
1225
105.0)
mf‘\
PEAK_BE 74
700
\
525
|} ! b
s
350
175
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (MHz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

//\
wl
\
\ )
ey
e "
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D17 of D139
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - L

142

Horizontal

Fundamental

Site
Condition

Detector
Project

Avg.

+03CHI1HY

10,
Froquency (MHz)

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:Peak

:712102

Left blank

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28

1225 1225

1050 1050

B
a3 M “\f” a5
1 PEAK_74]
700 | 700
/# \
52| > » J 52 o
v y v B i
350 P P
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28

1225
1050

a7 ]

v

700

52 \

350

175

00 500, 500, 5070. 5090, 5M0. 510 5150 5170, 5190 5210 5230 5260

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

142

Horizontal

Fundamental

Site
Condition

Detector

Avg . Project

5250 5270, 5290 6310, 5330, 5350,
Froquency (MH2)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

)

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

875 i ‘f“
\ ,
o PRSP
"
s g
site 0301y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ROWO00000KHz VOW-3000000KHz SWTAuTo
Detector :Peak
Peak poject 712102 eft blan
A
v
/
o / \
o wn s w0

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH48 5240MHz - L

1+2 Vertical Fundamental

A (@BuVim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28

a75] a75)
PEAK 74|
709 700]

A W cbaponertdel
ha iy 0 4 W‘W
350 S gfesan
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017-03.28
1225

350
175
00 5030. 5050 5070 5090, 510, 5130. 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D20 of D139
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

142

Vertical

Fundamental

Avg.

Site
Condition

Detector
Project

+03CHI1HY

20 5250, 5270, 5290 6310, 5390, 5350 5370, 5390, 5410,
Froquency (MH2)

)

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

a7 /“‘w"«
\
\"M o i
v iy
s g
site 0301y
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
ROWO00000KHz VOW-3000000KHz SWTAuto
Detector :Peak
Peak poject 712102 eft blan
f_\ !
of /-
/ \
s 50

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

142 Horizontal Fundamental

Date: 20170328 el (a8 Date: 20170328

709 \j d
o
2 . % PR
' " i .

gt A

30 ssopapdsmetet
15| 75|
5030, 5050 5070, 5090, 510 130 5150 5170, 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detect Peak
Peak Project 1712102 Project 712102

M T
L]
B
e
are oscrL iy
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
v v oot s

Detector Pe

Avg. Left blank

SPORTON INTERNATIONAL INC. Page Number : D22 of D139
TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

142

Horizontal

Fundamental

Date: 20170328

A

PEAK_BE| 74

Site
Condition

Peak paeer

y (z)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:712102

180 5210, 5200 5250, 5270, 5290, 5310. 530, 5350, 5370, 5390. 5410, 5430. 5460

Left blank

Date: 2017.03.28
1225
105.0)
a75]
700
54
525
1
350
175
5350, 5370, 5390 5410 5430 5460

Site
Condition

Detector

Avg . Project

180 5210, 5230 5250, 5270, 5290, 5310 5330,
Froquency (MHz)

)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH38 5190MHz - L

1+2 Vertical Fundamental

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28
1225 1225
1050 1050
a7 s a1
PEAK 74
700 700
AvG 5
L I " . 52
Y i by [IOTR——————
350 35 cprmeriitcbt
175 1
00 5030, 500. 5070. 5090, 5M0. 510, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
requency (MHz) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28

RO L S BEUU U [
350
175
00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D24 of D139
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

142

Vertical

Fundamental

Date: 20170328

54,
709
525 ™

PEAK_BE| 74

1

180 5210, 5200 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430. 5460

y (z)

Detector

Avg . Project

:712102

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWH000000KH VoW 3000 000Kz SWT Auto
Detector :Peak
Peak poject 712102 eft blan
T
sy
e oy
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D25 of D139



SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
) @Bovim) Date: 20170328 o, Date: 2017038
1225 122
1050 1050
1
a1 o
W PEAK_74
700 70
52.5( 52, ‘ St
- [
" (AL i M
A ) " ot 18
35.0) 35,,,MM"WM
123 17
G0 5030 B0%. 070 5090, 50, 510, G150 5170, 510, 210 %0, 5250 o0 7000, £ 005 ED D )
Froquency () roquency ()
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
) @Bovim) oate: 20170328
1225
1050
a1
109
52
M
350
123
G0 5030 S0%. 070 5090, G0, 5130, G150 5170 G0, 6210 %0, 5350
Froquency ()
site £03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: D26 of D139



«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT40 CH46 5230MHz - R
142 Horizontal Fundamental
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ROWI000000KH: VEW 3000000k 2 SWTAuto
Detector : Peak
Peak o irizioz Left blank
sl
52.5( 3 =
\ .
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Avg. o irizio2 Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D27 of D139



SPORTON LAB.

FCC RF Test Report

Re

port No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

142

Vertical

Fundamental

;
I
b
U et
35| 35, pfpenchieiee
Pacvoney iy racusney )
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
{RBWH000.000KHz VBW-3000.000KHz SWT:Auto REWAI000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
)
70,0 \
2
Pacvorey Wy
site <03cH11HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

142

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project :712102

LR
9 “VW-M'V
LGty W
Frsnanc
sie oacHtLiy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBW000.000K}z VBW:3000 000KHz SWTAuto
Detector : Peak
Peak broject 712102 eft blan
A~
W
N
Fropancy
sie oacHtLiy
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Peak ot

142 Horizontal Fundamental
,
Pl T a7
52| ,) i s
™ [T S o
I B a—
Site 1 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL PEAK_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector

Avg . project

1712102
vate: 20170330
1223
1050
o
~
(\"/\,ﬂ\p/ W
700
525 |
S A\,
359
13
S0 B0 S0 . S0 50 510 G0 510, @0 e 5
Freauency )
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+Peak
1712102

Left blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

142

Horizontal

Fundamental

Date: 20170330

M/WV"”»’V\ ot ol 70
700
™ wwmwwwwmwmmwmemwmm

160 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410. 5430, 5460

y (z)

Detector

Avg . Project

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
- ROW000000KH2 VoW-3000000K+z SWT Auto
Detector :Peak
Peak poject 712102 eft blan
b zrr a0
m/‘\/w‘«m/*\/]
“ K/\,
U I N N e
sy
e oy
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

Left blank

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

142

Vertical

Fundamental

) @wuvim) Date: 2017.03.30 evel @Buvim) Dates2017.03.30
1224 1224
1050 1050
1
ars| a1
1 PEAK_74
700 704
525 + 52. ! Ao
: P
T TSR YR T e e e WWW
o
350 35w S
175 174
G0 S0, 5050 5070, 5090, Si10._ 5130, 510, 5170, 5190, 210 6230 5750 00 7000, o, 060 ED w000, 7000
Froquency (i) Frequency (WH)
Site :03CH11-HY Site. 03CH11-HY
(Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 712102 Project 712102
) @uvim) Dates2017.03.30
1224
1050
ars|
P T N
700
52
1
350
175
G0 S0, S0S0 5070, 5090, 510, 51305150 G170, 5190, G210 620 5250
Froquency (z)
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

142

Vertical

Fundamental

Date: 20170330

HWWW “’\v\w pear_ge|74
00
9 Mt i ; "

Site
Condition

Peak paeer

+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
:712102

160 5210, 5200 5250, 5270, 5290, 5310. 5330, 5350, 5370, 5390. 5410, 5430. 5460

y (z)

Left blank

Date: 2017.03.30

f\ﬂ\/pwk

R R S e

Site
Condition

Detector

Avg . Project

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370, 5300, 5410, 5430. 5460
Froquency (MHz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

)

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D33 of D139



SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

142

Horizontal

Vertical

Date: 2017-04.01 el (4B Date: 2017-04-01
1225
1050
875
PERK 74 PEAK 74
700
VG 54 VG 54
5.
350)
175

1000 4000.6000.8000.

Avg.

2000, 1

Freauency (MH2)

0. 20000, 24000 28000 52000.  36000. 400

000 4000.6000.8000. 12000,

site £03CHILHY site 03CHIL-HY
Condition :PEAK_74 31m 9170 SHF HORM_150809 HORIZONTAL Condition

Pe a k Detector +Peak Detector Peak
Project 1712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL

6000, 20000 24000 78000, 32000, 36000, 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

142

Horizontal

Vertical

Date: 2017.04.01
1225
1050
a7
PERK 74
700
! VG 54
52
350
175

Site

Peak Sereror

Project

Avg.

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000
requency (o)

)

+03CHILHY

+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL
+Peak

:712102

Date: 2017.04.01

PEAK 74

VG54

000 4000.6000.8000. 12000 16000 20000,
requency

03CHIL-HY

(aiz)

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL

Peak
712102

24000, 28000 32000 36000, 40000
o)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH48 5240MHz

142

Horizontal

Vertical

Date: 20170401

PEAK 74|

Site
Condition

Peak Derector

Project

Avg.

1000 4000.6000.6000, 12000, 16000, Z0000. 24000, 28000. 32000 36000 40000
requency (MHz)

$03CHIL-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL
+Peak

:712102

vel Date: 2017.04.01
1225
1050
a75)
PEAK 74
700]
a6 5
52
350)
175

000 4000.6000.8000. 12000 16000 20000,
wency

03CHIL-HY

Frequency (MiHz)

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL

Peak
712102

24000, 28000 32000 36000, 40000
o)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

Date: 2017-04.01 el (4B Date: 2017-04-01
1225 1225
1050) 1050
875 875
PERK 74 PEAK 74
700) 700
VG 54 VG 54
52. 5.
350 350)
175 175
000 4000.6000.8000. 12000, 16000, 70000 _ 24000, 28000. 52000 36000, 4001 000 4000.6000.8000. 12000,

Avg.

Freauency (MH2)

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11n HT20 CH44 5220MHz

1+2 Horizontal Vertical

3| AVG_54 AVG_54)
52. 1 = 52.8 =
i
Site :03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak oot ipeak e ek
Project 1712102 Project 712102

Avg.

SPORTON INTERNATIONAL INC. Page Number : D38 of D139
TEL : 886-3-327-3456
FAX : 886-3-328-4978



FCC RF Test Report

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.01

PEAK 74

VG 54

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000
requency (o)

)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 1

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

00. 20000 24000 26000, 32000. 36000, 400
requency (Mhz)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

142

Horizontal

Vertical

Date: 2017-04.04 el (4B

Date: 2017-04.04

PERK 74

PEAK 74

AVG 54

1000 4000.6000.8000.

Avg.

2000, 1

00, 20000, 24000.
Freauency (MH2)

28000, 32000 36000, 400 000 4000.6000.8000. 12000,

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RF Test Report

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.04

PEAK 74

VG 54

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000
requency (o)

)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 1

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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00. 20000 24000 26000, 32000. 36000, 400
requency (Mhz)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR712102E

Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

142

Horizontal

Vertical

Date: 2017-04.04 el (4B Date: 2017-04.04
1225 1225
1050) 1050
875 875

PERK 74 PEAK 74
700) 700

AVG 54 VG 54
52. 5.
350 350)
175 175

000 4000.6000.8000. 12000, 1

Avg.

0. 20000, 24000 28000 52000.  36000. 400
Freauency (MH2)

000 4000.6000.8000. 12000,

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000. 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

) @Buvim) Date: 2017.03.28 ol 0B Date: 20170328

1225 1225

1059 105.)

o7 A Lz

peAK 74
700) 70|
A5, 5
s25| / 52 i
" . N o
M : Ty it ' (IR et et T
350 350}
15| 75|
5030, 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (HHz) reauency (wHy)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1712102 Project 712102
A @Bvim) Date: 2017.03.28

1225
1059

a7 W

700)

525

| /
350
15|
5030, 5050 5070, 5090, 510 5130, 510 5170, 5190 E210. 5230 5%
Freauency (H:)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto
Derector +Peak
Avg. Left blank

SPORTON INTERNATIONAL INC. Page Number : D43 of D139
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

142

Horizontal

Fundamental

Date: 20170328

709 I

/W PEAK_BE 74
i ¥ A e
4 i

Peak paeer

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:712102

525 Wf
350
175
220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (MHz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

Left blank

m
]
J \ 4

Site
Condition

Detector

Avg . Project

220 5250, 5270, 5290 6310, 5330, 5350
Froquency (MH2)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

)

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L

1+2 Vertical Fundamental

) By bate 20170328 vl aBvm) Date 20170328
1225 122
105 1050
a7 w7
e 74
700 700
N | " g 54
PR . . - P e
i , pubgid - R —
35.0] 35 gftubietr
13| s
G Su%0. Boso. S0, Bo%. 5o, 5130, 510, 5170, 510, Eio. %0 5280 o0 2000, D 000 ED oo 7o
Frequoncy () roquency )
Site :03CH11-HY Site. 03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 712102 Project 712102

A (@BuVim) Date: 2017.03.28

00 5030. 5050 5070 5090, 510, 5130, 5150 5170 5190, 5210. 5230, 5260
Froquency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D45 of D139
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R

1+2 Vertical Fundamental

Date: 2017.03.28
1225
1050
a7
PEAK BE 74

700
S Timt

iy 0 i Ao \ et e e
350
175

720 5250 520 5290, 510, 5330 5350 5370 5390 5410 5430 5460

Frequency (MHz)

site +03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

S
o }
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D46 of D139
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

142

Horizontal

Fundamental

Avg.

Site
Condition

00 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project

:Peak
:712102

1 (¢Buvim) Date: 2017-03.28 evel 4By Date: 2017.03.28
1225 1225
1050 1050
o i o4
EAK_BE_74 PEAK 74
700 700
avG s
52| 4 52 s
8 N i’y RV W e ] [
i " i
350 st
175 1
00 5030. 5050. 5070, 5090, 5H10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270. 5290, 5310. 53305350 000 2000, 3000 5000 000, 7000
Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.28
1225
1050
a7 W
700
G_BE 54
52
1 [N
350
175

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D47 of D139



«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - R

1+2 Horizontal Fundamental

Ay
) 4 M / o
inc
sie 03cH1LHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

Date: 2017.03.28
1225
105.0)
a75] "
700
525
350
175
220 5250, 5270, 5290 6310, 5390, 5350 5370, 5300, 5410, 5430, 5460
Frequency (Hz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D48 of D139
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

142

Vertical

Fundamental

Avg.

Site
Condition

00 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector
Project

:Peak
:712102

Left blank

1 (¢Buvim) Date: 2017-03.28 evel 4By Date: 2017.03.28
1225 1225
1050 1050
a7 a1
EaK_BE_74 PEAK 74
700 700
AvG 5
1 | —
4 i Wy Wbl et o
350 Js,nWMWW
175 1
00 5030. 5050. 5070, 5090, 5H10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310. 53305350 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.28
1225
1050
a7
700
G_BE 54
52 N
350
175

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - R

1+2 Vertical Fundamental

Dates2017.03.28
1224
1050
M
peaK B 74
700
525 .
At Nlu n by i
) g U
350
175
770 a0 S0 S0 G0 S0 s3s0 S0 G0 S0 S0 50
Froquency (H:)
site $03CHILHY
(Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

525 /
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D50 of D139
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

142

Horizontal

Fundamental

VY
|
/
525/

|/ - ;
350
s

o I~ - Y

Hreasency (i
site <03cH11HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg . Project 712102

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28
1225 1225
1050 1050
a7 a1

PEAK BE 74 PEAK 74
700 700
A s 54
525 1 52 ]
‘\ i gl i Mot W"‘M it o
e i vth i A—
350 e
175 1
300 @m0 sso &0, 0. ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto

Detector +Peak Detector Peak

Peak Project 712102 Project 712102

A (@Buvim) Date: 2017.03.28

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH64 5320MHz

142

Vertical

Fundamental

) @Buvim) Date: 2017.03.28 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1050
M
ni WV
PEAK BE 74 pEAK 74
700 700
AvG, 54
29 oo | s o JRT O e s |
' sl
350) 35.glubete
175 1
300 @m0 ss0 s s, ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1050
a7 (\ )
700
52| \
A 1
350
175
300 @0 ss0 &0 s ED 30 54505460
Froquency (Hz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

) @Buvim) Date: 2017.03.28 ol 0B Date: 20170328

1225 1225

1059 105.)

o7 Lz

peAK 74

700) 70|

525 1 52 i

S . M sl gt diaapthrig b g S
rsifodasre st
350 sggpesmnrtent
15| 75|
5030, 5050 5070, 5090, 510 5130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (HHz) reauency (wHy)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 91200-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1712102 Project 712102
A @Bvim) Date: 2017.03.28

1225

1059

a7

700)

525 /

350

15|

5030, 5050 5070, 5090, 510 5130, 510 5170, 5190 E210. 5230 5%
Freauency (H:)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHzZ VBW:1000KHz SWT:Auto
Derector +Peak
Avg. Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

142

Horizontal

Fundamental

Avg.

Site
Condition

Detector
Project

5250 5270, 5290 6310, 5330, 5350,
Froquency (MH2)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

)

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

o~
525 - 1
i Ll gl .
s g
site 0301y
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ROWO00000KHz VOW-3000000KHz SWTAuTo
Detector :Peak
Peak poject 712102 eft blan
/
o wm s s

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - L

1+2 Vertical

Fundamental

Site +03CHI1HY

Detector : Peak
Peak roject ‘12102

00 5030. 5050, 5070, 5090, 50,
Frequency (1z)

) aBuvim) bate 20170328
1225
1050
ars
700
Y 0 \ f
r‘ 4
350
13|
S0 S0, S0, S0 S0 G, 50

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

- oot 20170328
1229
1054
org
peac 74
700
g st
= e———
et
[ pmm——
19
o0 a0 e o0 o0 w0 o0
reuancy )
Site. 03CH11-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Deftector Peak
Project 712102

Site +03CHI1HY

Detector :Peak

Avg . Project 712102

00 5030. 5050, 5070, 5090, 5HHO.
Frea

A (@Buvim) Date: 2017.03.28
1225
1050
a7 e
700
52
350
175
51305150 5170 5190 5210 5230 5260

ency (HHz)

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH52 5260MHz - R

142

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector
Project :712102

o
m««-d\w/ Mgttt
s
sie oacHtLiy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RBW000.000K}z VBW:3000 000KHz SWTAuto
Detector : Peak
Peak broject 712102 eft blan
-
N
1\ :
s o
sie oacHtLiy
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - L

1+2 Horizontal Fundamental

) (@wuvim) Date: 2017.05.28 eve aBuvim) Date: 20170328
1224 1224
1050 1050
ars| a1
ear_te 74 peAK 74
700 704
AvG 54
525 52. AT
g o \W'wl i -
bl [
350 asgpiepressbrt et
175 174
005030, 5050, 5070, 5090, 5110, 5130, 550 5170, 5190. 5210, 5230, 5250 5270, 5290, 5310, 53305350 00 7000, o, 060 ED w000, 7000
Froquency (H:) roquency ()
Site :03CH11-HY Site. 03CH11-HY
(Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak Deftector Peak

Peak Project 712102 Project 712102

A (@BuVim) Date: 2017.03.28

WG B 54
s /

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5330.5350
Froquency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

142

Horizontal

Vertical

75| "\\J
bbb s
Fosnanc
site oacHtLiy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBW000.000K}z VBW:3000.000KHz SWTAuto
Detector : Peak
Peak poject 712102 eft blan
4
|
Fropancy
site oacHtLiy
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Project Tretoe eft blan
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH60 5300MHz - L

1+2 Vertical Fundamental

1 (¢Buvim) Date: 2017-03.28 evel (Buvim) Date: 20170328
1225 1225
1050 1050
a7 a1
EaK_BE 74 PEAK 74
700 700
12 o Avg s
. " S
350 st
175 1
00 5030. 5050. 5070, 5090. 5H10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270. 5290, 5310. 53305350 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.28

a75]
700

{ WG_BE 54
52,

J I\
350)
175
00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5330.6350
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT20 CH60 5300MHz - R

142

Vertical

Fundamental

Detector

Avg . Project

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

T oy
s
site 0301y
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
ROWO00000KHz VOW-3000000KHz SWTAuto
Detector :Peak
Peak poject 712102 eft blan
75 \/7
Faains o
site 030y
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT20 CH64 5320MHz

1+2 Horizontal Fundamental

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28
1225 1225
1050 1050
“
ars | W\\/’ o3|
PEAK BE 74 PEAK 74
700 700
523 ﬂ/ 52 R
. e W
it t M i o
P S
350 350
175 1
300 @m0 ss0 s s, ED 30 54505460 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1050
a7
™
700 /
VG BE 54
\ 4
L/ \ :
350
175
300 @0 ss0 &0 s ED 30 54505460
Froquency (Hz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
o75) 1%/‘ a7
N—————_—_ o
ry” T Py R
35.0] 35.0( WW
eency roqy e
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
ROW-I000.000KH2 VBWE3000000KHz SWTAuto REW-I000.000KHz VEW: 3000000k SWT-Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
Ly
Y ;
eency
sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - L

142

Horizontal

Fundamental

Detector

Avg . project

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
+Peak
1712102

B Date: 2017.03.28 ol 0B Date: 20170328

1225 1225

1059 105.)

o7 Lz

peAK 74
700) 70|
Ao 54
525 52 T G
Ay e e bl B i T
s | ! O e
350 st
15| 75|
5030. 5050 5070, 5090, 510 130 5150 5170 5190 5210 5230 52 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project 1712102 Project 712102
A @Bvim) Date: 2017.03.28

1225

1059

a7

700)

525

1
350
15|
5030, 5050 5070, 5090, 510 5130 510 5170, 5190 B210. 5230 52
Frequency (WHz)

site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORTZONTAL

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH54 5270 - R

142

Horizontal

Fundamental

Avg.

Site
Condition

Detector
Project

5250 5270, 5290 6310, 5330, 5350,
Froquency (MH2)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

)

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

700 /,‘
525 h
Migeind LA il
s g
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
- ROW000000KH2 VoW-3000000K+z SWT Auto
Detector :Peak
Peak poject 712102 eft blan
E

Left blank
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - L

1+2 Vertical Vertical

A (@BuVim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28
1225 1225
105.0) 105.0
a75] a75)

eax 14
700 704
g
¢ ¥ oy it
R

350 350
175 1
00 5030, 500. 5070. 5090, 5M0. 5130, 5150 5170, 5190, 5210 5230 5260 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017-03.28
1225
1050
a7
700
52
350
175
00 500, 500, 5070, 5090, 50, 510 5150 5170, 5190 5210 5230 5260
Frequency (MHz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11n HT40 CH54 5270 - R

1+2 Vertical Vertical

Date: 20170328

imaa

PEAK_BE 74
709
525
Mot b
frasdyras Y .

220 5250, 5270, 5290 5310, 5390, 5350 5970, 5390, 5410, 5430, 5460
Frequency (MHz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

oo 0170528
s
1059
a9
a

109 I
029 /

[, | S — 3 L
350
s

N Y

reavony )

site <03cH11HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

142

Horizontal

Fundamental

Avg.

Site
Condition

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project

:Peak
:712102

Left blank

1 (¢Buvim) Date: 2017-03.28 evel (Buvim) Date: 20170328
1225 1225
1050 1050
a7 a1
Ak e 74 PEAK 74
700 700
I Pl Kokl Al " - Mwmwmm
¥ ¥ i "
350 35t el
175 1
00 5030. 5050. 5070, 5090, 5H10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270. 5290, 5310, 53305350 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.28
1225
1050
a7
700
avG_be_sd|
52
(o
350
175
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

142

Horizontal

Fundamental

Avg.

Site
Condition

Detector
Project

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

w«,vm\
‘
oo o .
s g
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
- ROW000000KH2 VoW-3000000K+z SWT Auto
Detector :Peak
Peak poject 712102 eft blan
A~
V \
L
Faains o

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - L

142

Vertical

Fundamental

525 1 '\
PR Y PR PN Y U " —
ol . g

Site
Condition

Detector

Peak roject

Frequency (1Hz)
+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak
:712102

evel @Buvim) Date: 2017.03.28
1225
105.0
a75)

PEAK 74|
700]

B T

G 54
PRSI e
B Rt anui

75
000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz)
Site 03CHIL-HY
Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto
Deftector Peak
Project 712102

A (@BuVim)

Date: 2017.03.28

avG_te_s4|

Site
Condition

Detector

Avg . Project

00 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250 5270, 5290 5310, 5330.5350
Froquency (MHz)

)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:712102

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11n HT40 CH62 5310 - R

142

Vertical

Fundamental

Avg . Project

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

875 [aaN
b p

s g

site 0301y

Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

ROWO00000KHz VOW-3000000KHz SWTAuto
Detector :Peak
Peak poject 712102 eft blan

o735 f/\\ S

as

5 \

sof
Faains o

site 030y

Conditi + AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - L

142 Horizontal

Fundamental

Date: 20170330

B Date: 2017.0330 ol
1225 1225
1059 105.)
o7 Lz
g SN
Y i pe 74
700) | 70|
/ b =
" o ™
350
15| 75|
5030, 5050, 5070. 5090, 5T10. 5130, 5150, 5170. 5190. 5210, 5230, 5260, 5270, 5200, 5310 533053 00
Frequency (HHr)
site $03CHILHY site
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector
Peak Project 1712102 Project

! peac 74
| Ao g
A

E Sa0o Toto

2000.

03CHILHY

PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
712102

A (@Buvim)

Date: 20170330

avG_be_54|

]

A

site $03CHILHY

Detector +Peak

e
Avg . project J712102

5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170, 5190. 5210, 5230, 5250, 5270. 5290, 5310, 533053
Frequency (HHz)

Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

y (z)

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

142

Horizontal Fundamental

Date: 20170330

1225

105.0)

a75]

-
B oy "

s,

Site
Condition

Detector

Peak roject

180 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5390. 5410, 5430, 5460

+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

e Left blank

y (z)

Date: 2017.03.30

L /\v“\f\r\ |

Site
Condition

Detector

Avg . Project

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

e Left blank

)
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
o
| g 3
525 1 52 o A
s T LT O PR e e DR fove bipernd
350 35 glnnatpntiy]
RIS ey )
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RBWI000.000KHz VBW-3000000KHz SWTAuto REW:I000000K+2 VBW3000.000KHz SWTAuto

Detector : Peak Detector Peak
Peak Project 712102 Project 712102

A

| / ]
vy
sie 03cHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak

Avg. Project Tretoe eft blan
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

142

Vertical Fundamental

Date: 20170330

)
m»«wwwwrw/ Wit by

ff“\/“\f""‘“w’““ s

Site
Condition

Detector

Peak roject

180 5210, 5230 5250, 5270, 5290, 5310. 5330, 53%0. 5370, 5390. 5410, 5430. 5460

+03CHI1HY
+PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

e Left blank

y (z)

Date: 2017.03.30

pased

s

Site
Condition

Detector

Avg . Project

180 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370. 5300, 5A10. 5430. 5460
Froquency (MHz)

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

e Left blank

)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH52 5260MHz

142

Horizontal

Vertical

Date: 2017-04.01 el (4B Date: 2017-04-01
1225
1050
875
PERK 74 PEAK 74
700
AVG 54 VG 54
5.
350)
175

1000 4000.6000.8000.

Avg.

2000, 1

Freauency (MH2)

0. 20000, 24000 28000 52000.  36000. 400

000 4000.6000.8000. 12000,

site £03CHILHY site 03CHIL-HY
Condition :PEAK_74 31m 9170 SHF HORM_150809 HORIZONTAL Condition

Pe a k Detector +Peak Detector Peak
Project 1712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL

6000, 20000 24000 78000, 32000, 36000, 40000
Frequency (MHz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D75 of D139



FCC RF Test Report

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH60 5300MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.01

PEAK 74

VG 54

1000 4000.6000.8000. 12000, 16¢

0. 20000, 24000 26000 32000.  36000. 40000
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 16

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

00. 20000 24000 26000 32000. 36000, 400
requency (Mhz)
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FCC RF Test Report

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11a CH64 5320MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.01

PEAK 74

VG 54

1000 4000.6000.6000. 12000, 16¢

0. 20000, 24000 26000 32000,  36000. 40000
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 16

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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00. 20000 24000 26000 32000. 36000, 400
requency (Mhz)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH52 5260MHz

142

Horizontal

Vertical

Date: 2017-04.01 el (4B

Date: 2017-04-01

PERK 74

PEAK 74

AVG 54

1000 4000.6000.8000.

Avg.

2000, 1

00, 20000, 24000.
Freauency (MH2)

28000, 32000 36000, 400 000 4000.6000.8000. 12000,

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RF Test Report

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH60 5300MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.01

PEAK 74

VG 54

1000 4000.6000.8000. 12000, 16¢

0. 20000, 24000 26000 32000.  36000. 40000
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 16

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

00. 20000 24000 26000 32000. 36000, 400
requency (Mhz)

: D79 of D139



FCC RF Test Report

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT20 CH64 5320MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.01

PEAK 74

! VG 54

1000 4000.6000.6000. 12000, 16¢

0. 20000, 24000 26000 32000,  36000. 40000
Frequency (MHz)

+03CHILHY

+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL
+Peak

:712102

000 4000.6000.8000. 12000, 16

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

00. 20000 24000 26000 32000. 36000, 400
requency (Mhz)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH54 5270

142

Horizontal

Vertical

Date: 2017-04.04 el (4B

Date: 2017-04.04

PERK 74

PEAK 74

AVG 54

1000 4000.6000.8000.

Avg.

2000, 1

Freauency (MH2)

0. 20000, 24000 28000 52000.  36000. 400

000 4000.6000.8000. 12000,

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000. 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RF Test Report

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11n HT40 CH62 5310

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.04

PEAK 74

VG 54

1000 4000.6000.6000. 12000, 16¢

0. 20000, 24000 26000 32000,  36000. 40000
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 12000, 16

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

00. 20000 24000 26000 32000. 36000, 400
requency (Mhz)
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FCC RF Test Report

SPORTON LAB.

Report No. : FR712102E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH58 5290MHz

142

Horizontal

Vertical

Date: 2017-04.04 el (4B Date: 2017-04.04
1225 1225
1050) 1050
875 875

PERK 74 PEAK 74
700) 700

AVG 54 VG 54
52. 5.
350 350)
175 175

000 4000.6000.8000. 12000, 1

Avg.

0. 20000, 24000 28000 52000.  3000. 400
Freauency (MH2)

000 4000.6000.8000. 12000,

Site 2 03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditi

Peak berecton ek berecto
Project 712102 Project 712102

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak

6000, 20000 24000. 78000, 32000, 36000, 40000
eauency (Hz)

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

142

Horizontal

Fundamental

Date: 20170328

pocy

A W con AN b A oAt A

/

.

Peak ot

5400.

; 5440, 5460, ED 5500, 5510
Frequency (MH2)

+PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20170328

PEAK 74

» JURPOR SR T

otk

2000.

3000. 5000.

4000,
Frequency (MHz)

03CHILHY
PEAK_74 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
712102

Date: 20170328

Y

Avg . project

5400,

a0, 5440, 5460, B 5500, 5510
Frequency (MH2)

+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHZ SWT:Aute

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH100 5500MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28

PEAK 74|
709 700]

s 5
525 4 if 52 A
" .« PN T
W W i
350 35 gpesciebpbtets
175 1
350 ET X E g0 56005510 000 2000, 3000 000 5000 000, 7000
Froquency (MHz) Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28

1225

1050

a7 r

/v

700

52

350

175

= @e0. s 50 s EQ g0 56005510
Froquency (Hz)

site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D85 of D139
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

142

Horizontal

Fundamental

Detector

Avg . Project

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
:Peak
:712102

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 20170328
1225 1225
1050 1050 .
a7 a1
PEAK 74
700 700
, AvG 5
el - 52 P——
e B
350 ag g
175 1
350 5360 5400 5420, 540, 5460 5480 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017-03.28
1225
1050
a7 AR
|
350
175
G50 5360 5i00 5420, GHAD 5460 5AS0 5500, 5520 G540 560 5590
Frequency (MHz)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

1+2 Horizontal Fundamental

oo 20170528
124
1059
o3 i
e o 74
709
23] " S A i)
A ot b
359
19
T

y (hhz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

Date: 2017.03.28

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (MHz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D87 of D139
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - L

1+2 Vertical Fundamental

A (6Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28
1225 1225
1050 1050
A
S S S I pEAK 74
|
f w5
4 . " e imiebybin il o ORI T =
Y p . pomsmtainbncr
350 s
175 1
350 5360 5400 5420, 5440 5460 5460 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Freaquency (MHz) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28

87.5| Hf

|

sos—F—F—F—F—F——1
i
350
175
350 5380, 5400, 5420 5440, 5460, 54G0_ 5500, 5520, 5540, 5560, 5890
Frequency (MHz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D88 of D139
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - R

142

Vertical

Fundamental

Date: 20170328

J(\M
R

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Avg.

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (MHz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector

Project :712102

S
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWH000000KH VoW 3000 000Kz SWT Auto
Detector :Peak
Peak poject 712102 eft blan
87.5| FN\/\
52.5] j \

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

) (@Buvim) Date: 2017.03.28 eve @Bavim) Dates2017.03.28
1224 1224
1050 1050
ah
ars| a1
i peax b 78 e 74
700 704
| A,
52 it . 52z I
it
350 s e
175 174
3 oo we s s S0 . sie0sies 00 7000, o, 060 ED w000, 7000
roquency (1He) roquency (i)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
) @Buvim) Dates2017.03.28
1224
1050
75 /\/V\/\1
700 \
\ A6 Be 54
525 sy
e 1
350
175
% oo we wm s sn s stesies
roquency (He)
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

142

Vertical

Fundamental

Avg.

S '\/\ﬂ\

N

A (6Buvim) Date: 2017.03.28 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1050
PRSP T
PEAK BE 74 peaK 74|
700 700
" !
525) b )”u’ " o - 24 WW~W
350 asofasmbadtdt
175 1
3 S0, s &0, s, 740, S50, 57605765 000 2000, 5000 000, 7000
Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225

AvG_E 54|

350
175
o 5700, B 720, 5730, 740, 5750, 5760, 5765
Froquency (MHz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector :Peak
Project :712102

Left blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH100 5500MHz

142 Horizontal Fundamental

Date: 2017.03.28 ol 0B Date: 20170328
1225 1225
1059 105.)
p
peAK 74
700) / 70|
AvG 54
2 Ny PR A 4 = S S
' e i
359 35
15| 75|
550 D %00 0 El S0 55005510 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detect Peak
Peak Project 1712102 Project 712102

A (@Buvim) Date: 20170328

5250
1

350 5360, 5400, a0, 5440, 5460, B 5500, 5510
Frequency (MH2)

site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector Pe

Avg. Left blank

SPORTON INTERNATIONAL INC. Page Number : D92 of D139
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT20 CH100 5500MHz

1+2 Vertical Fundamental

P Y A APVOY O TPV ETRH AR EE——— e g
35.0] 35 b
e P,
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
RomTo00 o VW A0 St o To00Bo06 PR OOOK s SWT At

+Peak Deftector Peak

Detector
Peak Project 712102 Project 712102

A (@BuVim) Date: 2017.03.28

a3 [\
700

/
@ /

350
175
350 5360, E 420, 5440, 460, E 5500, 5510
Froquency (MHz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. e, Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

142

Horizontal

Fundamental

) @Buvim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28
1225 1225
1050 1054)
ars| Va a1
pEAK 74
700 704
§ ' b : e g . WWWMM“MW’
350 35 g
175 iz
S50 S0 SA00 5. SMO. 560 SAG0 SO0 S50 540 %60 590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
site +03CHIL-HY site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
) @Buvim) Date: 2017.03.28
1225
1050
a7 S
700
52|
350
15|
50 SN0 SO0  SA SMO. Sie0 SAG0  Se00  S50 50 %60 590
Frequency (HH:)
site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto
Detector +Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

142

Horizontal

Fundamental

Peak

Date: 20170328

//\ peax_oe 74
N TSI

e Py v M

Site

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600. 5620, 5640, 5660, 5680, 5700, 5720,
y (hhz)

+03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :712102

740, 57¢

5

Left blank

Avg.

Date: 2017.03.28

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,
Froquency (MHz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Detector

Project :712102

5640, 5650, 5680, 5700, 5720, 5740, 57

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - L

142

Vertical

Fundamental

) @Buvim) Date: 2017.03.28 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1050 |
a7 a1
pEAK 74
700 700
avg
L i e sl
i N MMWWMW
350 gttt
175 1
350 5360 400 5420, 5440 5460 5480 5500, 5520 5540 5660 5590 000 2000, 3000 000 5000 000, 7000
Froquency (MH:) Froquency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
A (@Buvim) Date: 2017.03.28
1225
1050
M
700
525
1
350
175
G50 5360 M0 5420 GMD A0 5AB0 5500, 5620 G540 560 5590
Froquency (MH:)
site + 03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Avg. Project Tretoe eft blan
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH116 5580MHz - R

142

Vertical

Fundamental

Date: 2017-03.28
1225)
1059
a75)
peaK Be 74
700
525 KJ \1‘4
m
o i e t
359
175
450 5400, 5500, 5520, 5540, 5560, 5500, 5600, 5620. 5640, 5660. 5690, 5700, 5720, 5740. 5765

y (hhz)

Avg.

Site
Condition

Detector
Project

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620,

Froquency (HHz)
+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

:712102

)

e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWH000000KH VoW 3000 000Kz SWT Auto
Detector :Peak
Peak poject 712102 eft blan
-
o
N !

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH140 5700MHz

142

Horizontal

Fundamental

A (@BuVim)

Date: 2017.03.28 evel @Buvim) Date: 2017.03.28
1225 1225
1050 1054)
-
EZ L W »\‘ w75
pEAK_BE 74 pear 74|
700 704
¥
i . Avg 5
A e M ) IR VTSRS e
"y
e
350 P L
175 iz
3 S0 so. e S0 sHo S0 S160.5785 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
Site :03CH11-HY Site. 03CH11-HY
(Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 712102 Project 712102
) (@Buvim) Date: 2017.03.28
1225
1050
a7
[
700 y/
AvG b 54
52| e
350
15|
i S0 s e o saa s 160,565
Frequency (HH:)
site +03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector :Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT20 CH140 5700MHz

142

Vertical

Fundamental

A (@BuVim)

Date: 20170328

evel @Buvim)

Date: 20170328

Avg.

VG BE 54
w23/ ¥ ——— |
]
359
175
a5 5700 710, s, 0. 740, 5750, 5760, 574
Froquency (MHz)
site $03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto
Detector +Peak
Project :712102

1225 1225
1050 1050
o
/ PEAK BE 74 PEAK 74
00— 700
’ N s
1
24 g, . i @ R
f ! e it
350 gt
175 1
3 S0, s &0, s, 740 S50, 57605765 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Pea k_ Project :712102 Project 712102
A (@Buvim) Date: 2017-03.28

1225

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

142

Horizontal

Fundamental

Date: 20170328 el (a8

Date: 20170328

875 W'v”\ 7 87.5)
peAK 74
700) 70|
A, 54
5251 52 e
e A T T ——— P e e
oo
350 ssofusestii
15| 75|
550 5300 SA00 5420 MO, BiG0. 5400 500 5520 5540 %60 B 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHILHY site 03CHILHY
Conditi +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condit PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detect Peak
Pea k Project 1712102 Project 712102

Date: 20170328

it

Avg . project

5380, 5400, 5420 5ad0.

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

+Peak
1712102

5460 5450 5500 5620, 5540, 5560, 5o¢
Frequency (MH2)

Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

142

Horizontal

Fundamental

Peak

Date: 20170328
1225
105.0)
a75]
| PeaK BE 74
. WJ
525
. Mgl oot

el v W
350
175

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

Site +03CHI1HY

y (hhz)

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :712102

Left blank

Avg.

Date: 2017.03.28

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

)

Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector

Project :712102

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - L

142

Vertical

Fundamental

) By vate: 20170328 - vate 20170328
1225 122
105 1050
a3 r'"wv o3|
pec 74
700 / 700
o5
. L S T
NI e " i MMW«WWW
35.0( 35, ppeamarte
13| s
S G0 oo S SMo. Sieo. oo S0 sao G0 a0 o0 2000, D 000 ED oo 7o
Froquencs () Froquoncy )
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
) aBovim) vate: 2017.03.28
1225
1050
a7 \W
j
I A I N N N /
525
- I
350
13|
S g0 sioo S SMo Sieo ieo S0 S G0 a0
Froguencs (M)
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH102 5510MHz - R

142

Vertical

Fundamental

vate: 20170328
1225
105
75 (“\
pea g 74

709 /
23 / S plebrdols Ty

v v ¥ Ry ST
350
13|

Sis0 s4on, 5600, 5620, 554D, 5660, 500, 5600, 5620, 4o, Som0. G600, 5700, 5720, Ao, 5765

Avg.

Site
Condition

Detector
Project

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

+03CHI1HY

)

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

S
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWH000000KH VoW 3000 000Kz SWT Auto
Detector :Peak
Peak poject 712102 eft blan
e
.

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
) @Buvim) Date: 2017.03.28 evel @Buvim) Date: 2017.03.28
1225 1225
1050 1054)
ars e ars)
1 S S — pear 74|
700 704
12 . AvG g4
T X R
A v o e i
Pl u bt
350) 35unansdetit)
175 iz
S50 S0 SA00  SA2. SO, 60 SAG0 SO0 S50 540 %60 5590 000 Z000. 3000 00, 5000, 000, 7000
Frequency (HH:) Frequency (WH)
Site :03CH11-HY Site. 03CH11-HY
(Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector :Peak Detector Peak
Peak Project 712102 Project 712102
) @Buvim) Date: 2017.03.28
1225
1050
a7 -
[N}
700
ses———F—F——+—
i |
350
15|
50 SN0 SO0  SA2  SMO. Si60 GAG0  Se00  S50 50 %60 590
Frequency (HH:)
site +03CHIL-HY
Condition 2 AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

142

Horizontal

Fundamental

Peak

Date: 20170328

ars|
ek o 74
700
=29 W»u« I I gl
ekt o iy

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765

y (hhz)

Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project :712102

Left blank

Avg.

Date: 2017.03.28

R U

ang
523

(.

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

)

Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector

Project :712102

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - L

142

Vertical

Fundamental

et 20170328 vl apavim Date: 20170328
1224 1224
105 1054
w73 Wr’“\(f 074
0 T ) N N e 74
104 70
s s
524 . 52
I " - . R ————
i oA
35.0] 35,0k
113 114
oo B0 B S Sien sis0 0 Fe SeA S 50 o0 o0 Sodo oo S0 o 7o
reauency e Freauency i)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWTiAuto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
1 gBuvim) bat: 20170328
124
1054
o Y
70.0] F V/\
529 \
e \wq
354
174
N T Y
raguency )
site £ 03CHILHY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH110 5550MHz - R

142

Vertical Fundamental

Date: 2017.03.28
1225
1050
o3| ™y
pear_oe 74
700
29 Wj el Parrin, ety " .
e ey " f
350
175
5450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5020 5640, 5600, 5680 5700, 5720, 5740, 5765

Avg.

S
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
- ROWH000000KH VoW 3000 000Kz SWT Auto
Detector :Peak
Peak poject 712102 eft blan

Site
Condition

Detector
Project

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

+03CHI1HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

:712102

)

Left blank
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - L

) @Buvim) Date: 2017.03.28 evel (@Buvim) Date: 2017.03.28
1225 1225
1050 1054)
a7 a3
pEAK 74
700 \ 704
AvG g4
s23) 52 SR
PV b a iy e Mww«WﬂW
" ' gt
350 FE
175 iz
550 5360, 5400, 5420, 5440, S460. 5480, 5500 5520, 5540. 5560, 5500, 5000 5620, 5640. 5660, 56805700 000 Z000. 3000 00, 5000, 000, 7000
Froquency (HH:) Froquency (MHz)
site +03CHIL-HY site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto. RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
) @Buvim) Date: 2017.03.28
1225
1050
a7
700 /\
\
52
350
15|
550 5380, 5400, 5420, 5440, S460. 5480, 5500 5520, 5540. 5560, 5500, 5600 5620, 5640, 5660, 5B80.5T00
Fraquency (Hz)
site +03CHIL-HY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC. Page Number : D108 of D139
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - R

o7 WWW\
! PEAK_BE 74
b
ecsonc )
Sie 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
RBWI000.000KHz VBW-3000000KHz SWTAuto
Detector : Peak
Peak poject 712102 eft blan
22V
M
1 L
Troqoncy )
sie 03cHILHY
Conditic : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11n HT40 CH134 5670MHz - L

142

Vertical

Fundamental

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700
Frequency (HHz)

rquency (MHz)

site <03cH11HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg . Project 712102

1 (¢Buvim) Date: 2017-03.28 evel (Buvim) Date: 2017.03.28

1225 1225

1050 1050

o f‘\ o

!
PEAK 74
700 700
AVG 5
\ S——
) I A grwepen v —
i i v O U e
359 35 et
175 1
350 5360, 5400, 5420, 5440, 5460, 5430, 5500, 5520. 5540, 5550, 5560, 5600, 5620. 5540, 5660, 5680.5700 000 2000, 3000 000 5000 000, 7000
Froquency (HH:) Frequency (MHz)
site +03CHILHY Site O3CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017.03.28

1225

1050

a7 5

700 j V\

52 {

350

175

Left

blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11n HT40 CH134 5670MHz - R

1+2 Vertical Fundamental

Dates2017.03.28
1224
1050
o4 ”’M‘/ﬁ\
700
52.5( ot gl it
[ T o e
350
175
= Wm0 b Sew  s0 s 5765
requency (H)
site $03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

Date: 2017.03.28

f N
\
/

L | U

590 G20 5640 5660 5680 6700 6720, 5740, 5765
Froquency (1Hz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D111 of D139
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)
WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - L

142 Horizontal Fundamental

Date: 2017.0330 ol 0B Date: 2017.0330
1225 1225
1059 105.)
o7 g Lz
[N
0 [I 700 i
v, 5
524 j e * R e
b kb i et
350 gt
15| 75|
550 5300 SA00 5420 MO, BiG0 54s0 500 5520 5540 %60 B 00 7000 3000 000 5000 5000 7000
Frequency (WHz) Frequency (WH2)
site $03CHILHY site 03CHILHY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK_74 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Derector +Peak Detect Peak
Peak Project 1712102 Project 712102
A @Bvim) Date: 2017.03.30

Rraraa

o/ g

350 5360, 5400, 5420, 5440, 5460, 5480 5500 5620, 5540, 5560 5o¢
Frequency (MH2)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector Pe

Avg. Left blank
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

142

Horizontal

Fundamental

Date: 20170330

azAA! me
‘

Site
Condition

Peak paeer

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740. 5765

y (hhz)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak

:712102

Left blank

Date: 2017.03.30

o }F‘V/-WML

Detector

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (HHz)

)

Site +03CHI1HY
Condition :

AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Peak
Avg . Project 712102

Left blank

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

142

Vertical

Fundamental

) aBovim) Date: 20170330 o, Date:2017.0330
1225 122
1050 1050
875 ',- A a75)
W\» iy .
700 70
523 s R
M " PRI, o - DV S
o
350 P e s
123 17
N ) o0 7000, £ 005 ED D )
roquency ) roquency ()
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector Peak
Peak Project 712102 Project 712102
) @govim) oate: 20170330
1225
1050
a1
A e
109
523
R S U S SN G
350
123
S0 w0 SoD S SWo S0 G0 00 5520 S50 S0 50
roquency ()
site £03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak
Avg. Project Tretoe eft blan

SPORTON INTERNATIONAL INC.
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FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

142

Vertical

Fundamental

Peak

Date: 20170330

a7
| pear_oe 74

700 /

szsw ‘

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :712102

Left blank

Avg.

Date: 2017.03.30

NIlin'a
T

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (MHz)

Site +03CHI1HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector

Project :712102

Left blank

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

142

Horizontal

Fundamental

Avg.

Site
Condition

+03CHI1HY
: AV6_BE_54

5460, 5480, 5500. 5520.
Fre

- 5520, 5540, 5560, 5580. 5600, 5620, 5640, 5660, 5680.57
roquency (MHz)

)

3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector
Project

:Peak
:712102

1 (¢Buvim) Date: 20170330 evel (Buvim) Date: 20170330

1225 1225

1050 1050

a7 a1

/
4 PEAK 74
700 700
1 : =
Py T o
i ot
350 o
175 1
350 5360, 5400, 5420, 5440, 5460, 5430, 5500, 5520. 5540, 5550, 5560, 5600, 5620. 5540, 5660, 5680.5700 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.30

1225
1050

a7

700

52

N — ]
350
175
350 5360, 5400, 5420, 544D 0

Left blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - R

142

Horizontal

Fundamental

Date: 20170330

Jm\/ W \ e 20
- Wb o

Avg.

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720,
Froquency (MHz)
Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector
Project :712102

740, 5765

S
e oLy
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
- ROW000000KH2 VoW-3000000K+z SWT Auto
Detector :Peak
Peak poject 712102 eft blan
bwzrr a0

Left blank

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

142

Vertical

Fundamental

Site
Condition

Detector

Avg . Project

+03CHI1HY
: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto
:Peak

:712102

5440, 5460. 5480, 5500. 5520.
Fre

. 5520, 5540, 5560, 5580 5600, 5620, 5640, 5660. 56805700
roquency (M)

1 (¢Buvim) Date: 20170330 evel (Buvim) Date: 20170330
1225 1225
1050 1050
a7 W o735
y PEAK 74
700 700
12 41 o AvG
m - . B
o e e WW»«MMWW
350 3s.f
175 1
350 5360, 5400, 5420. 440, 5460, 5430, 5500, 5520. 5540, 5550, 5560, 5600, 5620. 5540, 5660, 56805700 000 2000, 3000 000 5000 000, 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector Peak
Peak Project 712102 Project 712102
1 (@Buvim) Date: 2017-03.30
1225
1050
a7
~
/
J/\N 1 Yl/
700
52
350
175
350 5360, 5400, 542

Left blank

SPORTON INTERNATIONAL INC.
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«auanas.  FCC RF Test Report Report No. : FR712102E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH122 5610MHz - R

1+2 Vertical Fundamental

Date: 20170330

UATAYS %‘1 s

i v:«mwmwwwww"“‘m”) \M v

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
y (hhz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak e, Left blank

Date: 2017.03.30

mmf\
SRR

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Froquency (MHz)

Site +03CHI1HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. e, Left blank

SPORTON INTERNATIONAL INC. Page Number : D119 of D139
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH100 5500MHz

Avg.

oo ati o
O TRk
Site 1 03CHI1-HY Site 03CHIL-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak Doreiror ek
Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

142

Horizontal

Vertical

Avg.

st s
-
Site :03CHI1-HY Site 03CHI1-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak borector Speak e ponk
Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RF Test Report

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

142

Vertical

Peak
Avg.

Horizontal
—
kst

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

000 4000.6000.8000. 1

03CHIL-HY

PEAK_74 3m 9170 SHF HORM_150809 VERTICAL

Peak
712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

Report No. : FR712102E

000 16000. 20000, 24000, 26000  32000. 36000, 400
requency (Mhz)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR712102E

Band 3 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH100 5500MHz

Avg.

— —
AVG_54| 1 AVG_54)
O TRk
Site 1 03CHI1-HY Site 03CHIL-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Conditic PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak Doreiror ek
Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : D123 of D139



FCC RF Test Report

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH116 5580MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.04

PEAK 74

VG 54

4000 26000, 32000 36000, 40000

2000 16000 20000 2
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

2000 16000 20000 24000, 28000, 32000 36000 400
requency (Mhz)

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT20 CH140 5700MHz

142

Horizontal Vertical

Avg.

Site :03CHI1-HY Site 03CHI1-HY

Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak borector Speak e ponk

Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report

Band 3 5470~5725MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH102 5510MHz

Avg.

— —
; ;
RS S TRk
Site 1 03CHI1-HY Site 03CHIL-HY
Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak Doreiror ek
Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RF Test Report

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH110 5550MHz

142

Horizontal

Vertical

Peak
Avg.

Date: 2017-04.04

PEAK 74

VG 54

4000 26000, 32000 36000, 40000

2000 16000 20000 2
Frequency (MHz)

1-HY
+PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL

2000 16000 20000 24000, 28000, 32000 36000 400K
requency (Mhz)

1-HY
PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
k

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11n HT40 CH134 5670MHz

142

Horizontal Vertical

Avg.

Site :03CHI1-HY Site 03CHI1-HY

Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak borector Speak e ponk

Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: D128 of D139



«auanas.  FCC RF Test Report

Report No. : FR712102E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ac VHT80 CH106 5530MHz
142 Horizontal Vertical
R P—
S TSR0
Site ty
Peak E{E{{Z: 3m 9170 SHF HORM_150809 HORIZONTAL :E::(,Td 3m 9170 SHF HORM_150809 VERTICAL
Avg.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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«auanas.  FCC RF Test Report

Report No. : FR712102E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH122 5610MHz

142

Horizontal Vertical

Avg.

Site :03CHI1-HY Site 03CHI1-HY

Condition : PEAK_74 3m 9170 SHF HORM_150809 HORIZONTAL Condition PEAK_74 3m 9170 SHF HORM_150809 VERTICAL
Peak borector Speak e ponk

Project 1712102 Project 712102

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 - Straddle Channel
WIFI 802.11a (Fundamental @ 3m)

WIFI Band 3 Straddle Channel Fundamental @ 3m

ANT 802.11a CH144 5720MHz

Date: 20170330 o 0By Date: 20170330
1224 1224
1050 1050
815 o7
oo VT UL L peakiun roo UL TLL Ty Lh peaK
v 5 Avg 54
52 o el 52 P —— T
g A TR e
i o
s soisbiter”
115 12
700 700 ET 700 ED D 7o 00 7005 5005 00 ET o, To00
Frequency (HHr) Frequency (WH)
Site 2 03CHI1-HY Site 03CH11-HY
Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Pea k : RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project : 712102 Project 712102

Avg.

SPORTON INTERNATIONAL INC. Page Number : D131 of D139
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 — Straddle Channel
WIFI 802.11n HT20 (Fundamental @ 3m)

WIFI Band 3 Straddle Channel Fundamental @ 3m
ANT 802.11n HT20 CH144 5720MHz

s o
rod VT T L s o T T oo
= prepmsTevT e S = e e
. bt
I gt 35 glesiminbi
Freuency e
Site $03CHI1-HY Site 03CHI1-HY
Condition + PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
Pea k + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector + Peak Detectc Peak
Project 1712102 Project 712102

Avg.
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 — Straddle Channel
WIFI 802.11n HT40 (Fundamental @ 3m)

WIFI Band 3 Straddle Channel Fundamental @ 3m
ANT 802.11n HT40 CH142 5710MHz

Date: 20170330 el (080 Date: 20170330
1225 1225)
1059 1052
o7 a7
700 UL [ e | s e B peaK ) oo UT T T | peaku
AVG, 5. AvG <.
52 e s A
e S I s
IR P s
apgpiiseds 359
175 175
000 2000, 3000, 000, 5000, 5000, 7o 000 7000 3000, 000, 5000, 5000, 7000
Frequency (MHz) Freauency (MHD)
site +03CHILHY Site 03CHI1-HY
Condition +PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNTT) 3m HORN 9120D-HF VERTICAL
Pea k + RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto
Detector +Peak Detect Peak
Project 1712102 Project 712102

Avg.
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«auanas.  FCC RF Test Report Report No. : FR712102E

Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Fundamental @ 3m)

WIFI Band 3 Straddle Channel Fundamental @ 3m
ANT 802.11ac VHT80 CH138 5690MHz

Date: 20170330 el (080 Date: 20170330

1225 1225)

1059 1052

o7 a7

Y e R e | N e B e M peaK ) oo T T T T | PEAKUN

AVG 5 avG
” R At et ” I e R
O g AT
35gpterhe 350
175 175
000 2000, 3000, 000, 5000, 5000, 7o 000 7000 3000, 000, 5000, 5000, 7000
Frequency (MHz) Freauency (MHD)
site +03CHILHY Site 03CHI1-HY
Condition +PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNTT) 3m HORN 9120D-HF VERTICAL
Pea k + RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000000KHZ SWT:Auto

Detector +Peak Detect Peak
Project 1712102 Project 712102

Avg.
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«auanas.  FCC RF Test Report

Report No. : FR712102E

Band 3 - Straddle Channel
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Band 3 — Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)
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Band 3 — Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)
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Band 3 — Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)
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Appendix E. Duty Cycle Plots

Antenna Band Duty Cycle (%) T(us) 1/T(kHz) |VBW Setting
1+2 5GHz 802.11a for Ant. 1 94.09 2070.00 0.48 1kHz
1+2 5GHz 802.11n HT20 for Ant. 1 94.15 1930.00 0.52 1kHz
1+2 5GHz 802.11n HT40 for Ant. 1 89.71 942.00 1.06 3kHz
1+2 5GHz 802.11ac VHTB80 for Ant. 1 81.69 464.00 2.16 3kHz
1+2 5GHz 802.11a for Ant. 2 94.52 2070.00 0.48 1kHz
1+2 5GHz 802.11n HT20 for Ant. 2 93.69 1930.00 0.52 1kHz
1+2 5GHz 802.11n HT40 for Ant. 2 90.03 948.00 1.05 3kHz
1+2 5GHz 802.11ac VHT80 for Ant. 2 79.86 460.00 217 3kHz
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5GHz 802.11n HT40
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